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C0.00.003

ARTICLE STRUCTURE
FOR SPARE PARTS PRICE LIST

Artikelstruktur / Product structure

Structure des articles / Estructura de los articulos

Artikelnummer Gerdt (Typenschild)
Devi rticl ber ( lote)
B e e e ercation) 00.52.1008] [90.52.2008]  [00.52.1108] [90.52.2108]  [90.52.151B| [90.52.3508]  [90.52.161B| [90.52.3608

Nimero del dispositivo (placa de identificacion)

Detailstiickliste 1

Detailed parts list 1
Liste detaillée 1 71.52.110B

Lista detallada 1

71.52.120B 71.52.160B 71.52.1708B

Detailstiickliste 2

Detailed parts list 2
Liste detaillee 2 _37521 10A

Listo detallada 2

37.52.120A 37.52.160A 37.52.170A

Artikelnummer Gerét (Typenschild)

Device orticle number (type plate)

Référence d’appareil (plaque d'identification)
Nimero del dispositivo (placa de identificacion)

90.52.400B 90.52.410B 90.52.450B 90.52.4608B

Detailstiickliste
Detailed parts list
Liste detaillée
Lista detalloda

V
37.52.210A 37.52.260A

37.52.220A 37.52.270A

Modifications and errors excepted Compa II: 06.2023 2/114



90.52.100B
COMPA II 104/8 THERMAL TRANSFER PRINTER 200 DPI

Pos [ldent-No. Descriptionl Description2 Quantity
1 19.25.115 Ribbon bushing 115x25.4 + 0.2x4 mm 1
2 24.01.012 Power cable 2 m 1
3* 28.52.192 Printhead cable, power supply Compa Il/SPX/Vario llI 1
4* 28.88.010 Printhead cable, data signals Spectra/Vita ll/Compa Il 1
5* 37.04.1158 Thermal printhead 104-8 Compa I, including intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.110B Compa Il 104/106 print mechanism, thermal transfer pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.200B
COMPA I 106/12 THERMAL TRANSFER PRINTER 300 DP!

Pos [ldent-No. Descriptionl Description2 Quantity
1 19.25.115 Ribbon bushing 115x25.4 + 0.2x4 mm 1
2 24.01.012 Power cable 2 m 1
3* 28.52.192 Printhead cable, power supply Compa Il/SPX/Vario llI 1
4* 28.88.010 Printhead cable, data signals Spectra/Vita ll/Compa Il 1
5* 37.04.2315A Thermal printhead 106-12 Vita/Compa A/Compa Il, incl intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.110B Compa Il 104/106 print mechanism, thermal transfer pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.202B

COMPA 1l 106/24 THERMAL TRANSFER PRINTER 600 DPI

Pos [ldent-No. Descriptionl Description2 Quantity
1 19.25.115 Ribbon bushing 115x25.4 + 0.2x4 mm 1
2 24.01.012 Power cable 2 m 1
3* 28.52.192 Printhead cable, power supply Compa Il/SPX/Vario llI 1
4* 28.88.010 Printhead cable, data signals Spectra/Vita ll/Compa Il 1
5 37.04.2347 Thermal printhead 106-24 Compa I, including intermediate layer 1
6 48.20.406 Socket cap screw M4x6 1
7 71.52.110B Compa Il 104/106 print mechanism, thermal transfer pre-assembled 1
8 89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.110B

COMPA 11 104/106 PRINT MECHANISM, THERMAL TRANSFER

PRE-ASSEMBLED

Modifications and errors excepted

Pos.
Pos.
Pos.
Pos.

,10,19,39
,10,19,39
,10,19,39
,10,19,39

nicht gezeichn
not illustrated!
pas illustré!

sin ilustracion!

et!

Compa lI:

06.2023
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71.52.110B

COMPA 11 104/106 PRINT MECHANISM, THERMAL TRANSFER

PRE-ASSEMBLED

19,39 nicht gezeichnet!

1,10,
1,10

Pos.
Pos.

;19,39 not illustrated!

1,10,19,39 pas illustré!

1

Pos.

;10,119,339 sin ilustracion!

Pos.

71114

Compa Il: 06.2023

Modifications and errors excepted



71.52.110B
COMPA I 104/106 PRINT MECHANISM, THERMAL TRANSFER
PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1 16.01.007 Edge protection profile in meters 0,16m
2* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
3 16.52.001A Front panel graphics, top left Compa ll/Vita 1
4 16.52.005 Front panel, top right Compa 1
5 16.52.006 Front panel, bottom right Compa 1
6 16.52.008 Front panel, bottom left Compa 1
7 16.52.025 Window Compa 1
8 16.52.055 Washer bearing Compa 1
9 16.52.158 Label unwinding roller Compa ll/Vita/Pica/Vario 1
10 |22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
11 |26.52.005 Foil keyboard Vita Il/Compa Il/Duoprint/Spectra LCD 1
12 |28.48.015A Connecting cable, label photocell-CPU Vita ll/Compa Il 1
13 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC II/SPE lI 1
14* 128.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
15 |28.52.035 Connecting cable, CPU-ribbon photocell Compa Il 1
16 |35.01.001 Mounting base self-adhesive 19x19 mm 2
17 |35.01.002 Cable joint 100x2.5 mm 2
18 |35.01.005 Flexiprint harness bracket 2
19 |35.01.011 Cord-Clip 8 mm 1
20 |[37.52.110A Compa 104A/Compa 106A print mechanism 1
21 |37.68.003 Double sided adhesive tape 9 mm 0,03
22 37.88.001 Rubber-sponge 0,01
23 |40.03.003 Lock washer 3
24 141.02.002 Fan shaped washer M4 1
25 |41.03.003 Lock washer M3 12
26 |41.03.004 Lock washer M4 3
27 42.04.003 Grooved taper pin 2.5x10 2
28 47.04.001 Hexagon nut M3 4

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.110B

COMPA 11 104/106 PRINT MECHANISM, THERMAL TRANSFER

PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 47.08.001 Hexagon nut M8 1
30 ]48.13.001 Screw 2.9x9.5 6
31 48.14.304 Pan screw M3x4 1
32 148.16.306 Socket cap screw M3x6 6
33 48.19.875 Socket cap screw M8x75 1
34 |48.20.404 Socket cap screw M4x4 1
35 48.20.406 Socket cap screw M4x6 6
36 |48.20.410 Socket cap screw M4x10 9
37 |50.01.057 Lock washer 3.2 5
38 |[55.03.010 Company logo "Valentin" 1
39 [55.52.005 COVER FOIL FOR COMPA 1
40 |57.52.001 Hinge 2
41 67.48.020 Angular stay Vita Il/Compa Il 1
42  167.48.022 Conductive plate Vita ll/Compa Il 1
43 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
44 67.52.001 Cover, above Compa 1
45 |67.52.012 Angle Vita Il/Compa Il 1
46 |67.52.017 Back panel Compa Il 1
47 67.52.105 Cover, right Compa Il 10X 1
48 |70.52.020 CPU 8 dot + 12 dot Compal ll 1
49  |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
50 |71.52.025 Printhead switch cpl with cable Compa Il 1
51 72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023

9/114



37.52.110A
COMPA 104A/COMPA 106A PRINT MECHANISM

Modifications and errors excepted Compa II: 06.2023 10/114



37.52.110A

COMPA 104A/COMPA 106A PRINT MECHANISM

11/114

Compa Il: 06.2023

Modifications and errors excepted



37.52.110A
COMPA 104A/COMPA 106A PRINT MECHANISM

Pos [ldent-No. Descriptionl Description2 Quantity
1* 37.52.9020 Elastic bumper Compa 4
2 37.52.9024 Cheek plate Compa A 1
3 37.52.9031 Clamping fixture ribbon rewinding/unwinding roller Compa Il/Compa lll 2
4 37.52.9035 Cover Compa 1
5 37.52.9037 Cover Compa 1
6 37.52.9040 Rotary knob Compa 2
7 37.52.9043 Sole plate, above Compa A 1
8 37.52.9052 Pressure lever Compa A 1
9 37.52.9055 Label guiding Compa/Vita Il 1
10 |37.52.9072 Adjusting device Compa A 1
11 |37.52.9085 DISTANCE BOLT 1
12 |37.52.9090 Cheek plate Compa Il/Compa lll 1
13  |37.52.9095 Protective ring Compa 4
14 |37.52.9127 Ribbon rewinding/unwinding jacket Compa Il/Compa Il 10X 6
15* |37.52.9182 Pressure roller Compa A/Compa Il/Compa Il 10X 1
16 37.52.9315 Spacer Compa 1
17 37.52.9342 Base plate Compa 104A/Compa 106A 1
18 |37.52.9352 Profile, below Compa 104A/Compa 106A 1
19 [37.52.9357 PROFILE ABOVE FOR COMPA 104A/106A 1
20 |37.52.9405 Compression spring Compa Il/Compa llI 1
21  |37.52.9432 Spring Compa Il/Compa lll 1

22* [37.52.9500 Toothed belt, 106MXL 037 Compa 1

23* [37.52.9508 Toothed belt, 150MXL 037 Compa A 1
24 |37.52.9595 Belt wheel Compa Il/Compa llI 1
25 |37.52.9602 Return pulley Compa 104/Compa 106 1
26 |37.52.9603 Ribbon return pulley Compa Il/Compa Il 10X 1
27 |37.52.9604 Ribbon regulating shaft Compa Il/Compa Il 10X 1
28 |37.52.9627 Ribbon rewinding/unwinding shaft Compa 104 A/Compa 106 A 2

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.110A
COMPA 104A/COMPA 106A PRINT MECHANISM

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.52.9652 Pressure shaft cpl Compa 104 A/Compa 106 A 1
30 |37.52.9806 Bearing angle Compa 104 A/Compa 106 A 1
31 |37.52.9812 COVER POWER SUPPY COMPA A 1
32 37.52.9852 Printhead bracket Compa 104 A/Compa 106 A 1
33 |37.52.9860 Tear-off edge Compa 104/Compa 106 1
34 |37.52.9901 CHASSIS COMPLETE 1
35 |37.52.9903 Cocking lever cpl Compa A 1
36 |37.52.9906 Motor cpl Compa A 1
37 37.52.9911 Transmission shaft cpl Compa Il/Compa lll 1
38 |[37.52.9915 Belt wheel cpl Compa Il/Compa lll 1
39 |37.52.9917 Brake unwinder cpl Compa Il/Compa lll 1
40* [37.52.9920 Label guiding cpl Compa/Vita Il/Vario 111 1
41  |37.52.9923 Clutch Compa Il/Compa lll 1
42 |37.52.9926 Sprocket wheel cpl Compa A 1
43* [37.52.9930 Label photocell Compa/Vita Il 1
44* |37.52.9933 Photocell cable cpl Compa A 1
45 137.52.9934 Ribbon photocell Compa A 1
46  |37.52.9935 Periphery cable cpl Compa 1
47* 137.52.9940 Power supply Compa/ILX 5X/ILX 8X/VITA IIISPX 11 1
48 |37.52.9946 Printer plug Compa A/Compa B 1
49 |37.52.9973 Sole plate cpl, below Compa A 1
50 |37.52.9980 Allen key cpl Compa Il/Compa llI 1
51 140.02.006 Protective ring 6 mm 3
52 140.02.008 Protective ring 8 mm 6
53 141.02.002 Fan shaped washer M4 2
54  148.02.306 Screw M3x6 1
55 [48.14.110V Pan screw M2x10 stainless 2
56 48.16.320 Socket cap screw M3x20 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.110A

COMPA 104A/COMPA 106A PRINT MECHANISM

Pos [ldent-No. Descriptionl Description2 Quantity
57 48.19.410 Socket cap screw M4x10 2
58 148.20.406 Socket cap screw M4x6 5
59 48.20.410 Socket cap screw M4x10 22
60 48.20.416 Socket cap screw M4x16 7
61 50.01.065 Lock washer 4.3 5
62 |50.50.802 Washer 8x14x0.2 2
63 [50.50.810 Washer 8x14x1.0 1
64* |[57.01.007 Grooved ball bearing 1
65* [57.01.030 Grooved ball bearing 5

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.110B

COMPA 1l 104/8 THERMAL TRANSFER PRINTER
DISPENSER W/O PHOTOCELL, WITH REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 19.25.115 Ribbon bushing 115x25.4 + 0.2x4 mm 1
2 24.01.012 Power cable 2 m 1
3* 28.52.192 Printhead cable, power supply Compa Il/SPX/Vario llI 1
4* 28.88.010 Printhead cable, data signals Spectra/Vita ll/Compa Il 1
5* 37.04.1158 Thermal printhead 104-8 Compa I, including intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.120B Compa 104/106 print mechanism, thermal transfer dispenser + internal rewinder, pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.210B

COMPA 11 106/12 THERMAL TRANSFER PRINTER
DISPENSER W/O PHOTOCELL, WITH REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 19.25.115 Ribbon bushing 115x25.4 + 0.2x4 mm 1
2 24.01.012 Power cable 2 m 1
3* 28.52.192 Printhead cable, power supply Compa Il/SPX/Vario llI 1
4* 28.88.010 Printhead cable, data signals Spectra/Vita ll/Compa Il 1
5* 37.04.2315A Thermal printhead 106-12 Vita/Compa A/Compa Il, incl intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.120B Compa 104/106 print mechanism, thermal transfer dispenser + internal rewinder, pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.212B

COMPA 1l 106/24 THERMAL TRANSFER PRINTER
DISPENSER W/O PHOTOCELL, WITH REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 19.25.115 Ribbon bushing 115x25.4 + 0.2x4 mm 1
2 24.01.012 Power cable 2 m 1
3* 28.52.192 Printhead cable, power supply Compa Il/SPX/Vario llI 1
4* 28.88.010 Printhead cable, data signals Spectra/Vita ll/Compa Il 1
5 37.04.2347 Thermal printhead 106-24 Compa I, including intermediate layer 1
6 48.20.406 Socket cap screw M4x6 1
7 71.52.120B Compa 104/106 print mechanism, thermal transfer dispenser + internal rewinder, pre-assembled 1
8 89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.120B

COMPA 104/106 PRINT MECHANISM, THERMAL TRANSFER
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Modifications and errors excepted

Pos.
Pos.
Pos.
Pos.

,10,19,39
,10,19,39
,10,19,39
,10,19,39

nicht gezeichnet!

not illustrated!
pas illustré!
sin ilustracion!

Compa lI:

06.2023
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71.52.120B
COMPA 104/106 PRINT MECHANISM, THERMAL TRANSFER

DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

/

1,10,19,39 nicht gezeichnet!
1,170,19,39 not illustrated!

1,10,19,39 pas illustré!
1,10,19,39 sin ilustracion!

Pos.
Pos.
Pos.
Pos.

e

19/114

Compa Il: 06.2023

Modifications and errors excepted



71.52.120B

COMPA 104/106 PRINT MECHANISM, THERMAL TRANSFER
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1 16.01.007 Edge protection profile in meters 0,16m
2* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
3 16.52.001A Front panel graphics, top left Compa ll/Vita 1
4 16.52.005 Front panel, top right Compa 1
5 16.52.006 Front panel, bottom right Compa 1
6 16.52.008 Front panel, bottom left Compa 1
7 16.52.025 Window Compa 1
8 16.52.055 Washer bearing Compa 1
9 16.52.158 Label unwinding roller Compa ll/Vita/Pica/Vario 1
10 |22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
11 |26.52.005 Foil keyboard Vita Il/Compa Il/Duoprint/Spectra LCD 1
12 |28.48.015A Connecting cable, label photocell-CPU Vita ll/Compa Il 1
13 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC II/SPE lI 1
14* 128.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
15 |28.52.035 Connecting cable, CPU-ribbon photocell Compa Il 1
16 |35.01.001 Mounting base self-adhesive 19x19 mm 2
17 |35.01.002 Cable joint 100x2.5 mm 2
18 |35.01.005 Flexiprint harness bracket 2
19 |35.01.011 Cord-Clip 8 mm 1
20 |[37.52.120A Compa 104A/Compa 106A print mechanism with dispenser + rewinder 1
21 |37.68.003 Double sided adhesive tape 9 mm 0,03
22 37.88.001 Rubber-sponge 0,01
23 |40.03.003 Lock washer 3
24 141.02.002 Fan shaped washer M4 1
25 |41.03.003 Lock washer M3 1
26 |41.03.004 Lock washer M4 3
27 42.04.003 Grooved taper pin 2.5x10 2
28 47.04.001 Hexagon nut M3 4

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.120B

COMPA 104/106 PRINT MECHANISM, THERMAL TRANSFER
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 47.08.001 Hexagon nut M8 1
30 ]48.13.001 Screw 2.9x9.5 6
31 48.14.304 Pan screw M3x4 1
32 148.16.306 Socket cap screw M3x6 6
33 48.19.875 Socket cap screw M8x75 1
34 |48.20.404 Socket cap screw M4x4 1
35 148.20.406 Socket cap screw M4x6 7
36 |48.20.410 Socket cap screw M4x10 9
37 |50.01.057 Lock washer 3.2 5
38 |[55.03.010 Company logo "Valentin" 1
39 |55.52.005 COVER FOIL FOR COMPA 1
40 |57.52.001 Hinge 2
41 67.48.020 Angular stay Vita Il/Compa Il 1
42  167.48.022 Conductive plate Vita ll/Compa Il 1
43 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
44 67.52.001 Cover, above Compa 1
45 |67.52.012 Angle Vita Il/Compa Il 1
46 |67.52.017 Back panel Compa Il 1
47 67.52.105 Cover, right Compa Il 10X 1
48 |70.52.020 CPU 8 dot + 12 dot Compal ll 1
49  |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
50 |71.52.025 Printhead switch cpl with cable Compa Il 1
51 72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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Compa Il: 06.2023

COMPA 104A/COMPA 106A PRINT MECHANISM
WITH DISPENSER + REWINDER

37.52.120A

< i\ml.L

27 H
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Modifications and errors excepted



37.52.120A

COMPA 104A/COMPA 106A PRINT MECHANISM

WITH DISPENSER + REWINDER

23/114

Compa Il: 06.2023

Modifications and errors excepted



37.52.120A

COMPA 104A/COMPA 106A PRINT MECHANISM
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 37.52.9010 Intermediate ring Compa 2
2 37.52.9015A Bearing pillar Compa 1
3* 37.52.9020 Elastic bumper Compa 4
4 37.52.9024 Cheek plate Compa A 1
5 37.52.9031 Clamping fixture ribbon rewinding/unwinding roller Compa Il/Compa lll 2
6 37.52.9040 Rotary knob Compa 2
7 37.52.9043 Sole plate, above Compa A 1
8 37.52.9052 Pressure lever Compa A 1
9 37.52.9055 Label guiding Compa/Vita Il 1
10 |37.52.9072 Adjusting device Compa A 1
11 |37.52.9085 DISTANCE BOLT 1
12 |37.52.9090 Cheek plate Compa Il/Compa lll 2
13  |37.52.9095 Protective ring Compa 4
14 |37.52.9127 Ribbon rewinding/unwinding jacket Compa Il/Compa Il 10X 6
15* |37.52.9182 Pressure roller Compa A/Compa Il/Compa Il 10X 1
16* |37.52.9187 Dispenser roller Compa A/Compa Il/Compa 11l 10X 1
17 37.52.9315 Spacer Compa 1
18 |37.52.9347 Base plate Compa 104A/Compa 106A 1
19 |37.52.9352 Profile, below Compa 104A/Compa 106A 1
20 |37.52.9357 PROFILE ABOVE FOR COMPA 104A/106A 1
21 37.52.9405 Compression spring Compa Il/Compa lll 1
22 37.52.9432 Spring Compa Il/Compa llI 1
23 37.52.9495 Tension spring Compa 2
24*  137.52.9505 Toothed belt, 120MXL 037 Compa 1
25* 137.52.9519 Toothed belt, 300MXL 037 Compa A 1
26 |37.52.9595 Belt wheel Compa Il/Compa llI 2
27 |37.52.9602 Return pulley Compa 104/Compa 106 1
28 |37.52.9603 Ribbon return pulley Compa Il/Compa Il 10X 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.120A

COMPA 104A/COMPA 106A PRINT MECHANISM
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.52.9604 Ribbon regulating shaft Compa Il/Compa Il 10X 1
30 |37.52.9627 Ribbon rewinding/unwinding shaft Compa 104 A/Compa 106 A 2
31 |37.52.9652 Pressure shaft cpl Compa 104 A/Compa 106 A 1
32 37.52.9699 Spring pillar Compa 1
33 [37.52.9799 Shaft for pressure roller Compa 2
34 |37.52.9806 Bearing angle Compa 104 A/Compa 106 A 1
35 |37.52.9812 COVER POWER SUPPY COMPA A 1
36 |37.52.9852 Printhead bracket Compa 104 A/Compa 106 A 1
37 37.52.9855 Dispensing ledge Compa 104/Compa 106 1
38 [37.52.9890 Dispensing angle Compa 1
39 |37.52.9901 CHASSIS COMPLETE 1
40 |37.52.9903 Cocking lever cpl Compa A 1
41  |37.52.9906 Motor cpl Compa A 1
42 |37.52.9911 Transmission shaft cpl Compa Il/Compa lll 1
43  |37.52.9915 Belt wheel cpl Compa Il/Compa lll 2
44  |37.52.9917 Brake unwinder cpl Compa Il/Compa llI 1
45*  [37.52.9920 Label guiding cpl Compa/Vita Il/Vario 11l 1
46  |37.52.9923 Clutch Compa Il/Compa llI 1
47  |37.52.9926 Sprocket wheel cpl Compa A 1
48 |37.52.9929 Clutch rewinding unit Compa Il/Compa Il 10X 1
49*  [37.52.9930 Label photocell Compa/Vita Il 1
50* |37.52.9933 Photocell cable cpl Compa A 1
51 |[37.52.9934 Ribbon photocell Compa A 1
52 37.52.9935 Periphery cable cpl Compa 1
53* 137.52.9940 Power supply Compa/ILX 5X/ILX 8X/VITA Il/SPX I 1
54 |37.52.9946 Printer plug Compa A/Compa B 1
55 |37.52.9963 Rewinding shaft cpl Compa 104 A/Compa 106 A 1
56 |37.52.9974 Sole plate cpl, below Compa A 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.120A

COMPA 104A/COMPA 106A PRINT MECHANISM

WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
57 37.52.9980 Allen key cpl Compa Il/Compa lll 1
58 |37.52.9992 Pressure roller Compa 1
59 |37.52.9993 Intermediate shaft cpl Compa Il/Compa lll 1
60 [37.52.9994 Bracket for pressure roller Compa 1
61 |37.52.9996 Adjusting plate Compa 2
62 |37.52.9998 Plate Compa 1
63 140.01.003 Shaft protection 3.2 mm 4
64 |40.01.004 Shaft protection 4 mm 4
65 140.02.006 Protective ring 6 mm 8
66 [40.02.008 Protective ring 8 mm 6
67 141.02.002 Fan shaped washer M4 2
68 |48.02.306 Screw M3x6 1
69 [48.14.110V Pan screw M2x10 stainless 2
70 |48.16.320 Socket cap screw M3x20 1
71 48.19.410 Socket cap screw M4x10 2
72 48.20.406 Socket cap screw M4x6 6
73 148.20.410 Socket cap screw M4x10 23
74 48.20.416 Socket cap screw M4x16 7
75 |50.01.065 Lock washer 4.3 5
76 |50.50.802 Washer 8x14x0.2 4
77 ]150.50.810 Washer 8x14x1.0 1
78* |57.01.007 Grooved ball bearing 1
79* |57.01.008 Grooved ball bearing 2
80* |57.01.030 Grooved ball bearing 7
81 |57.02.205A Bushing Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.151B
COMPA 11 103/8 T THERMAL PRINTER 200 DPI

Pos [ldent-No. Descriptionl Description2 Quantity
1 24.01.012 Power cable 2 m 1
2* 28.52.190 Printhead cable, power supply Compa 104/Vita/SPX Il 1
3* 28.52.195 Printhead cable, data signals Compa Il/Vita I/SPX Il/Vario III/ILX 10X 1
4* 37.04.1025B Thermal printhead 103-8 Compa I, including intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.160B Compa Il 10X T print mechanism pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023

271114



90.52.350B
COMPA 11 108/12 T THERMAL PRINTER 300 DPI

Pos [ldent-No. Descriptionl Description2 Quantity
1 24.01.012 Power cable 2 m 1
2* 28.52.190 Printhead cable, power supply Compa 104/Vita/SPX Il 1
3* 28.52.195 Printhead cable, data signals Compa Il/Vita I/SPX Il/Vario III/ILX 10X 1
4* 37.04.2337 Thermal printhead 108-12 Compa I, including intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.160B Compa Il 10X T print mechanism pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.160B

COMPA 11 10X T PRINT MECHANISM
PRE-ASSEMBLED

Modifications and errors excepted

Pos.
Pos.
Pos.
Pos.

,10,19,39
,10,19,39
,10,19,39
,10,19,39

nicht gezeichnet!
not illustrated!
pas illustré!

sin ilustracion!

Compa lI:

06.2023
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71.52.160B

COMPA 11 10X T PRINT MECHANISM

PRE-ASSEMBLED

1,10,19,39 nicht gezeichnet!
1,170,19,39 not illustrated!

1,10,19,39 pas illustré!

Pos.

Pos.

Pos.

Pos.

1,170,19,39 sin ilustracion!

e

30/114

Compa Il: 06.2023

Modifications and errors excepted



71.52.160B
COMPA 11 10X T PRINT MECHANISM
PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1 16.01.007 Edge protection profile in meters 0,16m
2* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
3 16.52.001A Front panel graphics, top left Compa ll/Vita 1
4 16.52.005 Front panel, top right Compa 1
5 16.52.006 Front panel, bottom right Compa 1
6 16.52.008 Front panel, bottom left Compa 1
7 16.52.025 Window Compa 1
8 16.52.055 Washer bearing Compa 1
9 16.52.158 Label unwinding roller Compa ll/Vita/Pica/Vario 1
10 |22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
11 |26.52.005 Foil keyboard Vita Il/Compa Il/Duoprint/Spectra LCD 1
12 |28.48.015A Connecting cable, label photocell-CPU Vita ll/Compa Il 1
13 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC II/SPE lI 1
14* 128.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
15 |28.52.035 Connecting cable, CPU-ribbon photocell Compa Il 1
16 |35.01.001 Mounting base self-adhesive 19x19 mm 2
17 |35.01.002 Cable joint 100x2.5 mm 2
18 |35.01.005 Flexiprint harness bracket 2
19 |35.01.011 Cord-Clip 8 mm 1
20 |37.52.160A Compa 104/Compa 106 print mechanism, thermal 1
21 |37.68.003 Double sided adhesive tape 9 mm 0,03
22 37.88.001 Rubber-sponge 0,01
23 |40.03.003 Lock washer 3
24 141.02.002 Fan shaped washer M4 1
25 |41.03.003 Lock washer M3 12
26 |41.03.004 Lock washer M4 3
27 42.04.003 Grooved taper pin 2.5x10 2
28 47.04.001 Hexagon nut M3 4

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.160B

COMPA 11 10X T PRINT MECHANISM
PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 47.08.001 Hexagon nut M8 1
30 ]48.13.001 Screw 2.9x9.5 6
31 48.14.304 Pan screw M3x4 1
32 148.16.306 Socket cap screw M3x6 6
33 48.19.875 Socket cap screw M8x75 1
34 |48.20.404 Socket cap screw M4x4 1
35 148.20.406 Socket cap screw M4x6 7
36 |48.20.410 Socket cap screw M4x10 9
37 |50.01.057 Lock washer 3.2 5
38 |[55.03.010 Company logo "Valentin" 1
39 |55.52.005 COVER FOIL FOR COMPA 1
40 |57.52.001 Hinge 2
41 67.48.020 Angular stay Vita Il/Compa Il 1
42  167.48.022 Conductive plate Vita ll/Compa Il 1
43 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
44 67.52.001 Cover, above Compa 1
45 |67.52.012 Angle Vita Il/Compa Il 1
46 |67.52.017 Back panel Compa Il 1
47 67.52.105 Cover, right Compa Il 10X 1
48 |70.52.020 CPU 8 dot + 12 dot Compal ll 1
49  |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
50 |71.52.025 Printhead switch cpl with cable Compa Il 1
51 72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.160A

COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL
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Compa Il: 06.2023

Modifications and errors excepted



37.52.160A

COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL

34/114

Compa Il: 06.2023

Modifications and errors excepted



37.52.160A
COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL

Pos [ldent-No. Descriptionl Description2 Quantity
1* 37.52.9020 Elastic bumper Compa 4
2 37.52.9035 Cover Compa 1
3 37.52.9037 Cover Compa 3
4 37.52.9043 Sole plate, above Compa A 1
5 37.52.9052 Pressure lever Compa A 1
6 37.52.9055 Label guiding Compa/Vita Il 1
7 37.52.9072 Adjusting device Compa A 1
8 37.52.9085 DISTANCE BOLT 1
9*  |37.52.9182 Pressure roller Compa A/Compa Il/Compa Il 10X 1
10 |37.52.9315 Spacer Compa 1
11 |37.52.9342 Base plate Compa 104A/Compa 106A 1
12 |37.52.9352 Profile, below Compa 104A/Compa 106A 1
13 [37.52.9357 PROFILE ABOVE FOR COMPA 104A/106A 1
14 |37.52.9405 Compression spring Compa Il/Compa lll 1

15* |37.52.9500 Toothed belt, 106MXL 037 Compa 1
16 |37.52.9602 Return pulley Compa 104/Compa 106 1
17 |37.52.9603 Ribbon return pulley Compa Il/Compa Il 10X 1
18 |37.52.9604 Ribbon regulating shaft Compa Il/Compa Il 10X 1
19 |37.52.9652 Pressure shaft cpl Compa 104 A/Compa 106 A 1
20 |37.52.9806 Bearing angle Compa 104 A/Compa 106 A 1
21 |37.52.9812 COVER POWER SUPPY COMPA A 1
22 37.52.9852 Printhead bracket Compa 104 A/Compa 106 A 1
23  |37.52.9860 Tear-off edge Compa 104/Compa 106 1
24 137.52.9901 CHASSIS COMPLETE 1
25 |37.52.9906 Motor cpl Compa A 1
26 |37.52.9911 Transmission shaft cpl Compa Il/Compa llI 1

27* 137.52.9920 Label guiding cpl Compa/Vita Il/Vario 11l 1

28* |37.52.9930 Label photocell Compa/Vita Il 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.160A

COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL

Pos [ldent-No. Descriptionl Description2 Quantity
29* |37.52.9933 Photocell cable cpl Compa A 1
30 [37.52.9935 Periphery cable cpl Compa 1
31* [37.52.9940 Power supply Compa/ILX 5X/ILX 8X/VITA II/SPX Il 1
32 37.52.9946 Printer plug Compa A/Compa B 1
33 |37.52.9973 Sole plate cpl, below Compa A 1
34 |37.52.9980 Allen key cpl Compa Il/Compa lll 1
35 |40.02.006 Protective ring 6 mm 1
36 |40.02.008 Protective ring 8 mm 1
37 141.02.002 Fan shaped washer M4 2
38 148.02.306 Screw M3x6 1
39 [48.14.110V Pan screw M2x10 stainless 2
40 ]48.16.320 Socket cap screw M3x20 1
41 48.19.410 Socket cap screw M4x10 2
42  |48.20.406 Socket cap screw M4x6 4
43 48.20.410 Socket cap screw M4x10 18
44 48.20.416 Socket cap screw M4x16 7
45  150.01.065 Lock washer 4.3 2
46  |50.50.810 Washer 8x14x1.0 1
47* 157.01.007 Grooved ball bearing 1
48* |57.01.030 Grooved ball bearing 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.161B

COMPA 11 103/8 T THERMAL PRINTER
DISPENSER W/O PHOTOCELL, WITH REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 24.01.012 Power cable 2 m 1
2* 28.52.190 Printhead cable, power supply Compa 104/Vita/SPX Il 1
3* 28.52.195 Printhead cable, data signals Compa Il/Vita I/SPX Il/Vario III/ILX 10X 1
4* 37.04.1025B Thermal printhead 103-8 Compa I, including intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.170B Compa Il 104/106 print mechanism, thermal dispenser unit + internal rewinder pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.360B

COMPA 11 108/12 T THERMAL PRINTER
DISPENSER W/O PHOTOCELL, WITH REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 24.01.012 Power cable 2 m 1
2* 28.52.190 Printhead cable, power supply Compa 104/Vita/SPX Il 1
3* 28.52.195 Printhead cable, data signals Compa Il/Vita I/SPX Il/Vario III/ILX 10X 1
4* 37.04.2337 Thermal printhead 108-12 Compa I, including intermediate layer 1
48.20.406 Socket cap screw M4x6 1
71.52.170B Compa Il 104/106 print mechanism, thermal dispenser unit + internal rewinder pre-assembled 1
89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.170B

COMPA 11 104/106 PRINT MECHANISM, THERMAL
DISPENSER UNIT + INTERNAL REWINDER PRE-ASSEMBLED

Modifications and errors excepted

Pos.
Pos.
Pos.
Pos.

NN

,10,19,39
,10,19,39
,10,19,39
,10,19,39

nicht gezeichnet!
not illustrated!
pas illustré!

sin ilustracion!

Compa Il: 06.2023
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71.52.170B

COMPA 11 104/106 PRINT MECHANISM, THERMAL

DISPENSER UNIT + INTERNAL REWINDER PRE-ASSEMBLED

1,10,19,39 nicht gezeichnet!
1,170,19,39 not illustrated!

1,10,19,39 pas illustré!

Pos.

Pos.

Pos.

1,10,19,39 sin ilustracion!

Pos.

S
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Compa Il: 06.2023

Modifications and errors excepted



71.52.170B

COMPA 11 104/106 PRINT MECHANISM, THERMAL
DISPENSER UNIT + INTERNAL REWINDER PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1 16.01.007 Edge protection profile in meters 0,16m
2* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
3 16.52.001A Front panel graphics, top left Compa ll/Vita 1
4 16.52.005 Front panel, top right Compa 1
5 16.52.006 Front panel, bottom right Compa 1
6 16.52.008 Front panel, bottom left Compa 1
7 16.52.025 Window Compa 1
8 16.52.055 Washer bearing Compa 1
9 16.52.158 Label unwinding roller Compa ll/Vita/Pica/Vario 1
10 |22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
11 |26.52.005 Foil keyboard Vita Il/Compa Il/Duoprint/Spectra LCD 1
12 |28.48.015A Connecting cable, label photocell-CPU Vita ll/Compa Il 1
13 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC II/SPE lI 1
14* 128.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
15 |28.52.035 Connecting cable, CPU-ribbon photocell Compa Il 1
16 |35.01.001 Mounting base self-adhesive 19x19 mm 2
17 |35.01.002 Cable joint 100x2.5 mm 2
18 |35.01.005 Flexiprint harness bracket 2
19 |35.01.011 Cord-Clip 8 mm 1
20 |[37.52.170A Compa 104/Compa 106 print mechanism, thermal with dispenser + rewinder 1
21 |37.68.003 Double sided adhesive tape 9 mm 0,03
22 37.88.001 Rubber-sponge 0,01
23 |40.03.003 Lock washer 3
24 141.02.002 Fan shaped washer M4 1
25 |41.03.003 Lock washer M3 12
26 |41.03.004 Lock washer M4 3
27 42.04.003 Grooved taper pin 2.5x10 2
28 47.04.001 Hexagon nut M3 4

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.170B
COMPA 11 104/106 PRINT MECHANISM, THERMAL

DISPENSER UNIT + INTERNAL REWINDER PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 47.08.001 Hexagon nut M8 1
30 ]48.13.001 Screw 2.9x9.5 6
31 48.14.304 Pan screw M3x4 1
32 148.16.306 Socket cap screw M3x6 6
33 48.19.875 Socket cap screw M8x75 1
34 |48.20.404 Socket cap screw M4x4 1
35 148.20.406 Socket cap screw M4x6 7
36 |48.20.410 Socket cap screw M4x10 9
37 |50.01.057 Lock washer 3.2 5
38 |[55.03.010 Company logo "Valentin" 1
39 |55.52.005 COVER FOIL FOR COMPA 1
40 |57.52.001 Hinge 2
41 67.48.020 Angular stay Vita Il/Compa Il 1
42  167.48.022 Conductive plate Vita ll/Compa Il 1
43 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
44 67.52.001 Cover, above Compa 1
45 |67.52.012 Angle Vita Il/Compa Il 1
46 |67.52.017 Back panel Compa Il 1
47 67.52.105 Cover, right Compa Il 10X 1
48 |70.52.020 CPU 8 dot + 12 dot Compal ll 1
49  |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
50 |71.52.025 Printhead switch cpl with cable Compa Il 1
51 72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL

WITH DISPENSER + REWINDER

37.52.170A

&/ ‘
% N
AHD7
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Compa Il: 06.2023

Modifications and errors excepted



37.52.170A

COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL

WITH DISPENSER + REWINDER

447114

Compa Il: 06.2023

Modifications and errors excepted



37.52.170A

COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 37.52.9010 Intermediate ring Compa 2
2 37.52.9015A Bearing pillar Compa 1
3* 37.52.9020 Elastic bumper Compa 4
4 37.52.9037 Cover Compa 1
5 37.52.9043 Sole plate, above Compa A 1
6 37.52.9052 Pressure lever Compa A 1
7 37.52.9055 Label guiding Compa/Vita Il 1
8 37.52.9072 Adjusting device Compa A 1
9 37.52.9085 DISTANCE BOLT 1
10 |37.52.9090 Cheek plate Compa Il/Compa lll 2

11* |[37.52.9182 Pressure roller Compa A/Compa Il/Compa Il 10X 1

12* |37.52.9187 Dispenser roller Compa A/Compa Il/Compa Il 10X 1
13 |37.52.9315 Spacer Compa 1
14 |37.52.9347 Base plate Compa 104A/Compa 106A 1
15 |37.52.9352 Profile, below Compa 104A/Compa 106A 1
16 [37.52.9357 PROFILE ABOVE FOR COMPA 104A/106A 1
17 37.52.9405 Compression spring Compa Il/Compa lll 1
18 |37.52.9495 Tension spring Compa 2

19* |37.52.9505 Toothed belt, 1220MXL 037 Compa 1

20* [37.52.9519 Toothed belt, 300MXL 037 Compa A 1
21 |37.52.9595 Belt wheel Compa Il/Compa lll 2
22 |37.52.9600 BEARING SHAFT 1
23 |37.52.9602 Return pulley Compa 104/Compa 106 1
24 |37.52.9603 Ribbon return pulley Compa Il/Compa Il 10X 1
25 |37.52.9604 Ribbon regulating shaft Compa Il/Compa Il 10X 1
26 |37.52.9652 Pressure shaft cpl Compa 104 A/Compa 106 A 1
27 37.52.9699 Spring pillar Compa 1
28 |37.52.9799 Shatft for pressure roller Compa 2

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.170A

COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL

WITH DISPENSER + REWINDER

Pos |ldent-No.

Descriptionl

Description2

Quantity

29 |37.52.9806

Bearing angle

Compa 104 A/Compa 106 A

1

30 |37.52.9812

COVER POWER SUPPY COMPA A

31 |37.52.9852

Printhead bracket

Compa 104 A/Compa 106 A

32 |37.52.9855

Dispensing ledge

Compa 104/Compa 106

33 [37.52.9890 Dispensing angle Compa
34 |37.52.9901 CHASSIS COMPLETE

35 |37.52.9903 Cocking lever cpl Compa A
36 |37.52.9906 Motor cpl Compa A
37 |37.52.9909 Belt wheel cpl Compa

38 [37.52.9911

Transmission shaft cpl

Compa Il/Compa lll

39 |37.52.9915

Belt wheel cpl

Compa Il/Compa lll

40* [37.52.9920

Label guiding cpl

Compa/Vita Il/Vario 111

41  |37.52.9929

Clutch rewinding unit

Compa Il/Compa Il 10X

42* [37.52.9930 Label photocell Compa/Vita Il
43* |37.52.9933 Photocell cable cpl Compa A
44  |37.52.9935 Periphery cable cpl Compa

45*  [37.52.9940

Power supply

Compa/ILX 5X/ILX 8X/VITA II/ISPX Il

46  |37.52.9946 Printer plug Compa A/Compa B
47  |37.52.9963 Rewinding shaft cpl Compa 104 A/Compa 106 A
48 |37.52.9974 Sole plate cpl, below Compa A

49  |37.52.9980

Allen key cpl

Compa Il/Compa lll

50 [37.52.9992

Pressure roller

Compa

51 |37.52.9993

Intermediate shaft cpl

Compa Il/Compa lll

52 37.52.9994 Bracket for pressure roller Compa
53 |37.52.9996 Adjusting plate Compa
54 |37.52.9998 Plate Compa

55 |40.01.003

Shaft protection 3.2 mm

56 [40.01.004

Shaft protection 4 mm

NG NG TS O I TN SN T TN P T TS P TN P T T e F T T G e R R R

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.170A

COMPA 104/COMPA 106 PRINT MECHANISM, THERMAL

WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
57 140.02.006 Protective ring 6 mm 5
58 140.02.008 Protective ring 8 mm 5
59 141.02.002 Fan shaped washer M4 2
60 |48.02.306 Screw M3x6 1
61 [48.14.110V Pan screw M2x10 stainless 2
62 |48.16.320 Socket cap screw M3x20 1
63 [48.19.410 Socket cap screw M4x10 2
64 |48.20.406 Socket cap screw M4x6 5
65 148.20.410 Socket cap screw M4x10 21
66 |48.20.416 Socket cap screw M4x16 7
67 [50.01.065 Lock washer 4.3 3
68 |50.50.802 Washer 8x14x0.2 3
69 [50.50.810 Washer 8x14x1.0 1
70* |57.01.007 Grooved ball bearing 1
71* |57.01.008 Grooved ball bearing 2
72* 157.01.030 Grooved ball bearing 5
73 |57.02.205A Bushing Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.400B
COMPA II 162/12 THERMAL TRANSFER PRINTER 300 DP!

Pos [ldent-No. Descriptionl Description2 Quantity
1 71.52.200B Compa Il 162 print mechanism, thermal transfer pre-assembled 1
2 89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.200B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER

PRE-ASSEMBLED

illustrated!

,20,21,39 not
,20,21,39 pas illustré!

,20,21,39 sin ilustracion!

49/114

Compa Il: 06.2023

Modifications and errors excepted



71.52.200B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER
PRE-ASSEMBLED

36/&

46—

nicht gezeichnet!
not illustrated!
, , , pas illustré!
,20,21,39 sin ilustracion!

S

Modifications and errors excepted Compa II: 06.2023 50/114



71.52.200B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER
PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
2 16.52.001A Front panel graphics, top left Compa ll/Vita 1
3 16.52.005 Front panel, top right Compa 1
4 16.52.006 Front panel, bottom right Compa 1
5 16.52.008 Front panel, bottom left Compa 1
6 16.52.025 Window Compa 1
7 16.52.055 Washer bearing Compa 1
8 16.52.255 Label unwinding roller Compa Il 162A 1
9 22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
10 |26.52.005 Foil keyboard Vita ll/Compa Il/Duoprint/Spectra LCD 1
11 |28.48.015A Connecting cable, label photocell-CPU Vita Il/Compa Il 1
12 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC 1I/SPE lI 1
13* |28.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
14 |28.52.035 Connecting cable, CPU-ribbon photocell Compa Il 1
15* 128.52.290 Printhead cable, power supply Compa 162/Compa Il 162/SPX 162/ILX/SPE I 1
16* |28.52.293 Printhead cable, data signals Compa Il 162/Compa Il 162 1
17 35.01.001 Mounting base self-adhesive 19x19 mm 1
18 |35.01.002 Cable joint 100x2.5 mm 1
19 |35.01.005 Flexiprint harness bracket 2
20 |35.01.011 Cord-Clip 8 mm 1
21* 137.04.1625B Thermal printhead 162-12 Compa I, including intermediate layer 1
22 37.52.210A Compa 162A print mechanism 1
23 |37.68.003 Double sided adhesive tape 9 mm 0,03
24 |37.88.001 Rubber-sponge 0,01
25 |40.03.003 Lock washer 3
26 |41.02.002 Fan shaped washer M4 1
27 |41.03.003 Lock washer M3 12
28 |41.03.004 Lock washer M4 3

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.200B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER

PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 47.04.001 Hexagon nut M3 4
30 ]48.13.001 Screw 2.9x9.5 6
31 48.14.304 Pan screw M3x4 1
32 148.16.306 Socket cap screw M3x6 6
33 48.19.820 Socket cap screw M8x20 1
34 |48.20.404 Socket cap screw M4x4 1
35 148.20.406 Socket cap screw M4x6 7
36 |48.20.410 Socket cap screw M4x10 9
37 |50.01.057 Lock washer 3.2 4
38 |[55.03.010 Company logo "Valentin" 1
39 |55.52.005 COVER FOIL FOR COMPA 1
40 |57.52.001 Hinge 2
41 67.48.020 Angular stay Vita Il/Compa Il 1
42  167.48.022 Conductive plate Vita ll/Compa Il 1
43 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
44 67.52.001 Cover, above Compa 1
45 |67.52.012 Angle Vita Il/Compa Il 1
46 |67.52.017 Back panel Compa Il 1
47 67.52.205 Cover, right Compa Il 162 1
48 |70.52.020 CPU 8 dot + 12 dot Compal ll 1
49  |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
50 |71.52.025 Printhead switch cpl with cable Compa Il 1
51 72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.210A

COMPA 162A PRINT MECHANISM

53/114

Compa Il: 06.2023

Modifications and errors excepted



37.52.210A

COMPA 162A PRINT MECHANISM

54 /114

Compa Il: 06.2023

Modifications and errors excepted



37.52.210A
COMPA 162A PRINT MECHANISM

Pos [ldent-No. Descriptionl Description2 Quantity
1* 37.52.9020 Elastic bumper Compa 4
2 37.52.9022 Elastic bumper, black round 10 mm Compa 1
3 37.52.9024 Cheek plate Compa A 1
4 37.52.9031 Clamping fixture ribbon rewinding/unwinding roller Compa Il/Compa lll 2
5 37.52.9035 Cover Compa 1
6 37.52.9037 Cover Compa 1
7 37.52.9040 Rotary knob Compa 2
8 37.52.9043 Sole plate, above Compa A 1
9 37.52.9052 Pressure lever Compa A 1
10 |37.52.9055 Label guiding Compa/Vita Il 1
11 |37.52.9072 Adjusting device Compa A 1
12 [37.52.9084 SHOULDER SCREW 1
13 |37.52.9085 DISTANCE BOLT 1
14 |37.52.9091 CHEEK PLATE 1
15 |37.52.9095 Protective ring Compa 4
16 |37.52.9227 Ribbon rewinding/unwinding jacket Compa Il/Compa lll 162 6
17* |37.52.9282 Pressure roller Compa A/Compa Il/Compa Il 162 1
18 37.52.9372 Base plate Compa 162A 1
19 |37.52.9382 Profile, below Compa 162 A 1
20 37.52.9387 Profile, above Compa A 1
21 37.52.9405 Compression spring Compa Il/Compa lll 1
22 37.52.9432 Spring Compa Il/Compa llI 1
23 37.52.9465 Tension spring Compa 162 1

24*  137.52.9500 Toothed belt, 106MXL 037 Compa 1

25* |37.52.9508 Toothed belt, 150MXL 037 Compa A 1
26 |37.52.9595 Belt wheel Compa Il/Compa llI 1
27 37.52.9700 Bearing shaft Compa 162 1
28 |37.52.9702 GUIDING SHAFT FOR COMPA 162 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.210A
COMPA 162A PRINT MECHANISM

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.52.9703 Ribboon return pulley Compa Il/Compa Il 162 1
30 [37.52.9704 Ribbon regulating shaft Compa Il/Compa Il 162 1
31 |37.52.9727 Ribbon rewinding/unwinding shaft Compa 162 A 2
32 37.52.9752 Pressure shaft cpl Compa 162 A 1
33 |37.52.9802 Bearing lever Compa 162 1
34 |37.52.9804 SOLE PLATE FOR COMPA 162 1
35 |37.52.9808 Bearing angle cpl Compa 162 A 1
36 |37.52.9812 COVER POWER SUPPY COMPA A 1
37 37.52.9815 Stop plate Compa 162 1
38 |37.52.9872 Printhead bracket cpl Compa 162 A 1
39 [37.52.9880 Tear-off edge Compa 162 1
40 |37.52.9903 Cocking lever cpl Compa A 1
41  |37.52.9904 CHASSIS COMPLETE 1
42 |37.52.9906 Motor cpl Compa A 1
43 |37.52.9911 Transmission shaft cpl Compa Il/Compa lll 1
44  |37.52.9915 Belt wheel cpl Compa Il/Compa llI 1
45 |37.52.9917 Brake unwinder cpl Compa Il/Compa lll 1
46* |37.52.9920 Label guiding cpl Compa/Vita ll/Vario 1l 1
47  |37.52.9923 Clutch Compa Il/Compa lll 1
48 |37.52.9926 Sprocket wheel cpl Compa A 1
49*  [37.52.9930 Label photocell Compa/Vita Il 1
50* |37.52.9933 Photocell cable cpl Compa A 1
51 |[37.52.9934 Ribbon photocell Compa A 1
52 37.52.9935 Periphery cable cpl Compa 1
53* |37.52.9940 Power supply Compa/ILX 5X/ILX 8X/VITA Il/SPX I 1
54 |37.52.9946 Printer plug Compa A/Compa B 1
55 |37.52.9973 Sole plate cpl, below Compa A 1
56 |37.52.9980 Allen key cpl Compa Il/Compa lll 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.210A
COMPA 162A PRINT MECHANISM

Pos [ldent-No. Descriptionl Description2 Quantity
57 140.01.003 Shaft protection 3.2 mm 1
58 140.02.006 Protective ring 6 mm 3
59 140.02.008 Protective ring 8 mm 6
60 41.02.002 Fan shaped washer M4 2
61 |48.02.306 Screw M3x6 1
62 |48.14.110V Pan screw M2x10 stainless 2
63 48.16.320 Socket cap screw M3x20 1
64 |48.19.410 Socket cap screw M4x10 2
65 48.20.406 Socket cap screw M4x6 9
66 [48.20.410 Socket cap screw M4x10 22
67 |48.20.416 Socket cap screw M4x16 7
68 |50.01.046 Lock washer M4 1
69 [50.01.065 Lock washer 4.3 5
70 |50.50.802 Washer 8x14x0.2 2
71 ]50.50.810 Washer 8x14x1.0 1
72* |57.01.007 Grooved ball bearing 1
73* [57.01.030 Grooved ball bearing 5
74 57.02.106 Bearing 6 mm Compa 1
75 57.02.112 Bearing 12 mm Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.410B
COMPA Il 162/12 THERMAL TRANSFER PRINTER
DISPENSER W/O PHOTOCELL, WITH REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 71.52.210B Compa Il 162 print mechanism, thermal transfer dispenser + internal rewinder, pre-assembled 1
2 89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.210B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Pos. 9,15,16,20,21,39 nicht gezeichnet! -
Pos. 9,15,16,20,21,39 not illustrated!

Pos. 9,15,16,20,21,39 pas illustré!

Pos. 9,15,16,20,21,39 sin ilustracion!

Modifications and errors excepted Compa II: 06.2023 59/114



71.52.210B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

36/&

~
46— H

1 nicht gezeichnet!
1 not illustrated!

1 pas illustré!
1

Pos. 6,20,21,39 sin ilustracion!

L

Modifications and errors excepted Compa II: 06.2023 60/114



71.52.210B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
2 16.52.001A Front panel graphics, top left Compa ll/Vita 1
3 16.52.005 Front panel, top right Compa 1
4 16.52.006 Front panel, bottom right Compa 1
5 16.52.008 Front panel, bottom left Compa 1
6 16.52.025 Window Compa 1
7 16.52.055 Washer bearing Compa 1
8 16.52.255 Label unwinding roller Compa Il 162A 1
9 22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
10 |26.52.005 Foil keyboard Vita ll/Compa Il/Duoprint/Spectra LCD 1
11 |28.48.015A Connecting cable, label photocell-CPU Vita Il/Compa Il 1
12 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC 1I/SPE lI 1
13* |28.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
14 |28.52.035 Connecting cable, CPU-ribbon photocell Compa Il 1
15* 128.52.290 Printhead cable, power supply Compa 162/Compa Il 162/SPX 162/ILX/SPE I 1
16* |28.52.293 Printhead cable, data signals Compa Il 162/Compa Il 162 1
17 35.01.001 Mounting base self-adhesive 19x19 mm 1
18 |35.01.002 Cable joint 100x2.5 mm 1
19 |35.01.005 Flexiprint harness bracket 2
20 |35.01.011 Cord-Clip 8 mm 1
21* 137.04.1625B Thermal printhead 162-12 Compa I, including intermediate layer 1
22 37.52.220A Compa 162 print mechanism with dispenser + rewinder 1
23 |37.68.003 Double sided adhesive tape 9 mm 0,03
24 |37.88.001 Rubber-sponge 0,01
25 |40.03.003 Lock washer 3
26 |41.02.002 Fan shaped washer M4 1
27 |41.03.003 Lock washer M3 12
28 |41.03.004 Lock washer M4 3

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.210B

COMPA 11 162 PRINT MECHANISM, THERMAL TRANSFER
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 47.04.001 Hexagon nut M3 4
30 ]48.13.001 Screw 2.9x9.5 6
31 48.14.304 Pan screw M3x4 1
32 148.16.306 Socket cap screw M3x6 6
33 48.19.820 Socket cap screw M8x20 1
34 |48.20.404 Socket cap screw M4x4 1
35 148.20.406 Socket cap screw M4x6 7
36 |48.20.410 Socket cap screw M4x10 9
37 |50.01.057 Lock washer 3.2 4
38 |[55.03.010 Company logo "Valentin" 1
39 |55.52.005 COVER FOIL FOR COMPA 1
40 |57.52.001 Hinge 2
41 67.48.020 Angular stay Vita Il/Compa Il 1
42  167.48.022 Conductive plate Vita ll/Compa Il 1
43 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
44 67.52.001 Cover, above Compa 1
45 |67.52.012 Angle Vita Il/Compa Il 1
46 |67.52.017 Back panel Compa Il 1
47 67.52.205 Cover, right Compa Il 162 1
48 |70.52.020 CPU 8 dot + 12 dot Compal ll 1
49  |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
50 |71.52.025 Printhead switch cpl with cable Compa Il 1
51 72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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COMPA 162 PRINT MECHANISM
WITH DISPENSER + REWINDER

37.52.220A

aYY #JI.NNW/@//\ @, 0

63/114

Compa Il: 06.2023

Modifications and errors excepted



COMPA 162 PRINT MECHANISM
WITH DISPENSER + REWINDER

37.52.220A

64 /114

Compa Il: 06.2023

Modifications and errors excepted



37.52.220A

COMPA 162 PRINT MECHANISM
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 37.52.9010 Intermediate ring Compa 2
2 37.52.9015A Bearing pillar Compa
3* 37.52.9020 Elastic bumper Compa
4 37.52.9022 Elastic bumper, black round 10 mm Compa
5 37.52.9024 Cheek plate Compa A
6 37.52.9031 Clamping fixture ribbon rewinding/unwinding roller Compa Il/Compa lll
7 37.52.9040 Rotary knob Compa
8 37.52.9043 Sole plate, above Compa A
9 37.52.9052 Pressure lever Compa A
10 |37.52.9055 Label guiding Compa/Vita Il
11 |37.52.9072 Adjusting device Compa A
12 37.52.9084 SHOULDER SCREW
13 37.52.9085 DISTANCE BOLT
14 37.52.9091 CHEEK PLATE
15 |37.52.9095 Protective ring Compa

16 |37.52.9227

Ribbon rewinding/unwinding jacket

Compa Il/Compa lll 162

17* |37.52.9282

Pressure roller

Compa A/Compa Il/Compa Il 162

18* |37.52.9287

Dispenser roller

Compa A/Compa Il/Compa Il 162

19 |37.52.9377 Base plate Compa 162 A
20 37.52.9382 Profile, below Compa 162 A
21 |37.52.9387 Profile, above Compa A

22 37.52.9405

Compression spring

Compa Il/Compa llI

23 |37.52.9432 Spring Compa Il/Compa lll
24 |37.52.9465 Tension spring Compa 162

25 |37.52.9495 Tension spring Compa

26* [37.52.9505 Toothed belt, 120MXL 037 Compa

27* 137.52.9519 Toothed belt, 300MXL 037 Compa A

28 |37.52.9595

Belt wheel

Compa Il/Compa lll

N R NP RrRrRr]Rr|Rr]lolsNM]IRIRrIRIR|IRr]IRIMIMIRPIR]IS]-

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.220A

COMPA 162 PRINT MECHANISM
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.52.9699 Spring pillar Compa 1
30 [37.52.9700 Bearing shaft Compa 162

31 |37.52.9702

GUIDING SHAFT FOR COMPA 162

32 |37.52.9703

Ribboon return pulley

Compa Il/Compa Il 162

33 |37.52.9704

Ribbon regulating shaft

Compa Il/Compa Il 162

34 |37.52.9727 Ribbon rewinding/unwinding shaft Compa 162 A
35 |[37.52.9752 Pressure shaft cpl Compa 162 A
36 |37.52.9799 Shaft for pressure roller Compa

37 37.52.9802 Bearing lever Compa 162
38 |37.52.9804 SOLE PLATE FOR COMPA 162

39 |37.52.9808 Bearing angle cpl Compa 162 A
40 |37.52.9812 COVER POWER SUPPY COMPA A

41  |37.52.9815 Stop plate Compa 162
42  |37.52.9872 Printhead bracket cpl Compa 162 A
43 |37.52.9875 Dispensing ledge Compa 162
44  |37.52.9890 Dispensing angle Compa

45  |37.52.9903 Cocking lever cpl Compa A

46  |37.52.9904 CHASSIS COMPLETE

47 37.52.9906 Motor cpl Compa A

48 |37.52.9911

Transmission shaft cpl

Compa Il/Compa llI

49 |37.52.9915

Belt wheel cpl

Compa Il/Compa lll

50 [37.52.9917

Brake unwinder cpl

Compa Il/Compa llI

51* |37.52.9920

Label guiding cpl

Compa/Vita ll/Vario Il

52 37.52.9923

Clutch

Compa Il/Compa llI

53 |37.52.9926

Sprocket wheel cpl

Compa A

54 |37.52.9929

Clutch rewinding unit

Compa Il/Compa Il 10X

55* |37.52.9930

Label photocell

Compa/Vita Il

56* |37.52.9933

Photocell cable cpl

Compa A

Rlrlr|r|r]|Rr|rINM|RIRr]IRrRr]RRr|Rr]Rr|RrRr]R|RrIMIRINIRIR]R -

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023

66 /114



37.52.220A

COMPA 162 PRINT MECHANISM
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
57 37.52.9934 Ribbon photocell Compa A 1
58 [37.52.9935 Periphery cable cpl Compa

59* |37.52.9940

Power supply

Compa/ILX 5X/ILX 8X/VITA IIISPX 11

60 |37.52.9946 Printer plug Compa A/Compa B
61 |37.52.9953 Rewinding shaft cpl Compa 162 A
62 |37.52.9974 Sole plate cpl, below Compa A

63 [37.52.9980

Allen key cpl

Compa Il/Compa lll

64 |37.52.9992

Pressure roller

Compa

65 [37.52.9993

Intermediate shaft cpl

Compa Il/Compa lll

66 [37.52.9994 Bracket for pressure roller Compa
67 37.52.9996 Adjusting plate Compa
68 |[37.52.9998 Plate Compa

69 |40.01.003

Shaft protection 3.2 mm

70 ]40.01.004

Shaft protection 4 mm

71 |40.02.006

Protective ring 6 mm

72 140.02.008

Protective ring 8 mm

73 |41.02.002

Fan shaped washer M4

74 148.02.306

Screw M3x6

75 |48.14.110V

Pan screw M2x10 stainless

76 148.16.320

Socket cap screw M3x20

77 |48.19.410

Socket cap screw M4x10

78 148.20.406

Socket cap screw M4x6

ol|lv|krIvIkIv]o|lolsr]lolRr MR IRIR]IR]IR]-

79 |48.20.410 Socket cap screw M4x10 23
80 48.20.416 Socket cap screw M4x16 7
81 50.01.046 Lock washer M4 1
82 50.01.065 Lock washer 4.3 5
83 50.50.802 Washer 8x14x0.2 4
84 150.50.810 Washer 8x14x1.0 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.220A

COMPA 162 PRINT MECHANISM
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
85* |57.01.007 Grooved ball bearing 1
86* |57.01.008 Grooved ball bearing 2
87* |57.01.030 Grooved ball bearing 7
88 |57.02.106 Bearing 6 mm Compa 1
89 57.02.112 Bearing 12 mm Compa 1
90 |[57.02.205A Bushing Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.450B
COMPA I 162/12 T THERMAL PRINTER 300 DPI

Pos [ldent-No. Descriptionl Description2 Quantity
1 71.52.260B Compa Il 162 print mechanism, thermal pre-assembled 1
2 89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.260B

COMPA 11 162 PRINT MECHANISM, THERMAL

PRE-ASSEMBLED

ae Q=

i/ #,

\

illustrated!

,19,20,39 nicht gezeichnet!
19,20,39 pos illustré!

,19,20,39 not

14,15

14,15
14,15,

14,15

Pos. 9
Pos. 9,14,

oo
@ v
00
oo

,19,20,39 sin ilustracién!
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Compa Il: 06.2023

Modifications and errors excepted



71.52.260B

COMPA 11 162 PRINT MECHANISM, THERMAL
PRE-ASSEMBLED

46—

nicht gezeichnet!
not illustrated!
pas illustré!

Pos. '19.20.39 sin ilustracion!

Sy

Modifications and errors excepted Compa II: 06.2023 71/114



71.52.260B

COMPA 11 162 PRINT MECHANISM, THERMAL
PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
2 16.52.001A Front panel graphics, top left Compa ll/Vita 1
3 16.52.005 Front panel, top right Compa 1
4 16.52.006 Front panel, bottom right Compa 1
5 16.52.008 Front panel, bottom left Compa 1
6 16.52.025 Window Compa 1
7 16.52.055 Washer bearing Compa 1
8 16.52.255 Label unwinding roller Compa Il 162A 1
9 22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
10 |26.52.005 Foil keyboard Vita ll/Compa Il/Duoprint/Spectra LCD 1
11 |28.48.015A Connecting cable, label photocell-CPU Vita Il/Compa Il 1
12 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC 1I/SPE lI 1
13* |28.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
14* 128.52.290 Printhead cable, power supply Compa 162/Compa Il 162/SPX 162/ILX/SPE I 1
15* 28.52.293 Printhead cable, data signals Compa Il 162/Compa Il 162 1
16 |35.01.001 Mounting base self-adhesive 19x19 mm 1
17 |35.01.002 Cable joint 100x2.5 mm 1
18 |35.01.005 Flexiprint harness bracket 2
19 |35.01.011 Cord-Clip 8 mm 1
20* |37.04.1625B Thermal printhead 162-12 Compa I, including intermediate layer 1
21 |37.52.260A Compa 162 print mechanism, thermal 1
22 37.52.9037 Cover Compa 2
23 |37.68.003 Double sided adhesive tape 9 mm 0,03
24 |37.88.001 Rubber-sponge 0,01
25 |40.03.003 Lock washer 3
26 |41.02.002 Fan shaped washer M4 1
27 |41.03.003 Lock washer M3 12
28 |41.03.004 Lock washer M4 3

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.260B

COMPA 11 162 PRINT MECHANISM, THERMAL
PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 47.04.001 Hexagon nut M3 4
30 ]48.13.001 Screw 2.9x9.5 6
31 48.14.304 Pan screw M3x4 1
32 148.16.306 Socket cap screw M3x6 6
33 48.19.820 Socket cap screw M8x20 1
34 |48.20.404 Socket cap screw M4x4 1
35 148.20.406 Socket cap screw M4x6 7
36 |48.20.410 Socket cap screw M4x10 9
37 |50.01.057 Lock washer 3.2 4
38 |[55.03.010 Company logo "Valentin" 1
39 |55.52.005 COVER FOIL FOR COMPA 1
40 |57.52.001 Hinge 2
41 67.48.020 Angular stay Vita Il/Compa Il 1
42  167.48.022 Conductive plate Vita ll/Compa Il 1
43 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
44 67.52.001 Cover, above Compa 1
45 |67.52.012 Angle Vita Il/Compa Il 1
46 |67.52.017 Back panel Compa Il 1
47 67.52.205 Cover, right Compa Il 162 1
48 |70.52.020 CPU 8 dot + 12 dot Compal ll 1
49  |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
50 |71.52.025 Printhead switch cpl with cable Compa Il 1
51 72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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COMPA 162 PRINT MECHANISM, THERMAL

37.52.260A

741114

Compa Il: 06.2023

Modifications and errors excepted



37.52.260A

COMPA 162 PRINT MECHANISM, THERMAL

751114

Compa Il: 06.2023

Modifications and errors excepted



37.52.260A
COMPA 162 PRINT MECHANISM, THERMAL

Pos [ldent-No. Descriptionl Description2 Quantity
1* 37.52.9020 Elastic bumper Compa 4
2 37.52.9022 Elastic bumper, black round 10 mm Compa 1
3 37.52.9035 Cover Compa 1
4 37.52.9037 Cover Compa 3
5 37.52.9043 Sole plate, above Compa A 1
6 37.52.9052 Pressure lever Compa A 1
7 37.52.9055 Label guiding Compa/Vita Il 1
8 37.52.9072 Adjusting device Compa A 1
9 37.52.9084 SHOULDER SCREW 1
10 [37.52.9085 DISTANCE BOLT 1

11* |[37.52.9282 Pressure roller Compa A/Compa Il/Compa Il 162 1
12 |37.52.9372 Base plate Compa 162A 1
13 |37.52.9382 Profile, below Compa 162 A 1
14 37.52.9387 Profile, above Compa A 1
15 |37.52.9405 Compression spring Compa Il/Compa lll 1
16 |37.52.9465 Tension spring Compa 162 1
17* |37.52.9500 Toothed belt, 106MXL 037 Compa 1
18 |37.52.9700 Bearing shaft Compa 162 1
19 |37.52.9702 GUIDING SHAFT FOR COMPA 162 1
20 |37.52.9703 Ribboon return pulley Compa Il/Compa Il 162 1
21 |37.52.9704 Ribbon regulating shaft Compa Il/Compa Il 162 1
22 37.52.9752 Pressure shaft cpl Compa 162 A 1
23 |37.52.9802 Bearing lever Compa 162 1
24 137.52.9804 SOLE PLATE FOR COMPA 162 1
25 |37.52.9808 Bearing angle cpl Compa 162 A 1
26 |37.52.9812 COVER POWER SUPPY COMPA A 1
27 |37.52.9815 Stop plate Compa 162 1
28 |37.52.9872 Printhead bracket cpl Compa 162 A 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.260A
COMPA 162 PRINT MECHANISM, THERMAL

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.52.9880 Tear-off edge Compa 162 1
30 |37.52.9904 CHASSIS COMPLETE 1
31 37.52.9906 Motor cpl Compa A 1
32 37.52.9911 Transmission shaft cpl Compa Il/Compa lll 1
33* |37.52.9920 Label guiding cpl Compa/Vita Il/Vario 111 1
34* |37.52.9930 Label photocell Compa/Vita Il 1
35* |37.52.9933 Photocell cable cpl Compa A 1
36 |37.52.9935 Periphery cable cpl Compa 1
37*  |37.52.9940 Power supply Compa/ILX 5X/ILX 8X/VITA IlIISPX Il 1
38 |37.52.9946 Printer plug Compa A/Compa B 1
39 |37.52.9973 Sole plate cpl, below Compa A 1
40 |37.52.9980 Allen key cpl Compa Il/Compa lll 1
41  |40.01.003 Shaft protection 3.2 mm 1
42  140.02.008 Protective ring 8 mm 2
43 |41.02.002 Fan shaped washer M4 2
44  148.02.306 Screw M3x6 1
45 |48.14.110V Pan screw M2x10 stainless 2
46 48.16.320 Socket cap screw M3x20 1
47 48.19.410 Socket cap screw M4x10 2
48 48.20.406 Socket cap screw M4x6 8
49 48.20.410 Socket cap screw M4x10 18
50 48.20.416 Socket cap screw M4x16 7
51 50.01.046 Lock washer M4 1
52 50.01.065 Lock washer 4.3 2
53 |[50.50.810 Washer 8x14x1.0 1
54* |57.01.007 Grooved ball bearing 1
55* 157.01.030 Grooved ball bearing 1
56 57.02.106 Bearing 6 mm Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023

771114



37.52.260A

COMPA 162 PRINT MECHANISM, THERMAL

Pos

Ident-No.

Descriptionl

Description2

Quantity

57

57.02.112

Bearing 12 mm

Compa

1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.460B
COMPA I 162/12 T THERMAL PRINTER
DISPENSER W/O PHOTOCELL, WITH REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 71.52.270B Compa Il 162 print mechanism, thermal dispenser + internal rewinder, pre-assembled 1
2 89.02.002 Data cable USB 1.8 m plug A to plug B 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.270B

COMPA 11 162 PRINT MECHANISM, THERMAL

DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

illustrated!

,19,20,43 nicht gezeichnet!

14,15
,14,15,

14,15,

14,15

19,20,43 not

oP oo
00600
coaoao

19,20,43 pas illustré!
,19,20,43 sin ilustracién!

80/114

Compa Il: 06.2023

Modifications and errors excepted



71.52.270B

COMPA 11 162 PRINT MECHANISM, THERMAL
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

59/%

9,14,15,1 nicht gezeichnet!
9,14,15,19, , not illustrated!

. 9,14,15,19, , pas illustrée!
9,14,15,19,20,43 sin ilustracion!

Modifications and errors excepted Compa II: 06.2023 81/114



71.52.270B

COMPA 11 162 PRINT MECHANISM, THERMAL
DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1* 16.01.015 Elastic bumper self-adhesive 20.6x20.6x13.2 mm 3
2 16.52.001A Front panel graphics, top left Compa ll/Vita 1
3 16.52.005 Front panel, top right Compa 1
4 16.52.006 Front panel, bottom right Compa 1
5 16.52.008 Front panel, bottom left Compa 1
6 16.52.025 Window Compa 1
7 16.52.055 Washer bearing Compa 1
8 16.52.255 Label unwinding roller Compa Il 162A 1
9 22.52.001 Ferrite core with plastic housing Compa/Vita/ILX/SPX 2
10 |26.52.005 Foil keyboard Vita ll/Compa Il/Duoprint/Spectra LCD 1
11 |28.48.015A Connecting cable, label photocell-CPU Vita Il/Compa Il 1
12 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC 1I/SPE lI 1
13* |28.52.001 Connecting cable, CPU-power supply Compa/ILX/Vita 1
14* 128.52.290 Printhead cable, power supply Compa 162/Compa Il 162/SPX 162/ILX/SPE I 1
15* 28.52.293 Printhead cable, data signals Compa Il 162/Compa Il 162 1
16 |35.01.001 Mounting base self-adhesive 19x19 mm 1
17 |35.01.002 Cable joint 100x2.5 mm 1
18 |35.01.005 Flexiprint harness bracket 2
19 |35.01.011 Cord-Clip 8 mm 1
20* |37.04.1625B Thermal printhead 162-12 Compa I, including intermediate layer 1
21 |37.52.270A Compa 162 print mechanism, thermal with dispenser + rewinder 1
22 37.52.9037 Cover Compa 2
23* |37.52.9519 Toothed belt, 300MXL 037 Compa A 1
24 137.52.9600 BEARING SHAFT 1
25 |37.52.9909 Belt wheel cpl Compa 1
26 37.68.003 Double sided adhesive tape 9 mm 0,03
27 37.88.001 Rubber-sponge 0,01
28 140.03.003 Lock washer 3

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.270B
COMPA II 162 PRINT MECHANISM, THERMAL

DISPENSER + INTERNAL REWINDER, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 141.02.002 Fan shaped washer M4 1
30 |41.03.003 Lock washer M3 12
31 |41.03.004 Lock washer M4 3
32 47.04.001 Hexagon nut M3 4
33 ]48.13.001 Screw 2.9x9.5 6
34 |48.14.304 Pan screw M3x4 1
35 48.16.306 Socket cap screw M3x6 6
36 |48.19.820 Socket cap screw M8x20 1
37 148.20.404 Socket cap screw M4x4 1
38 |48.20.406 Socket cap screw M4x6 7
39 148.20.410 Socket cap screw M4x10 9
40 |50.01.057 Lock washer 3.2 5
41 50.50.802 Washer 8x14x0.2 1
42  |55.03.010 Company logo "Valentin" 1
43 |55.52.005 COVER FOIL FOR COMPA 1
44 |57.52.001 Hinge 2
45 |67.48.020 Angular stay Vita Il/Compa Il 1
46 |67.48.022 Conductive plate Vita Il/Compa Il 1
47 167.48.035 Interface cover Vita ll/Compa II/Pica ll/Duop/Vario lll/Spectra Il 1
48 67.52.001 Cover, above Compa 1
49 |67.52.012 Angle Vita Il/Compa Il 1
50 |67.52.017 Back panel Compa Il 1
51 |67.52.205 Cover, right Compa Il 162 1
52 |70.52.020 CPU 8 dot + 12 dot Compa ll 1
53 |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
54 |71.52.025 Printhead switch cpl with cable Compa Il 1
55 [72.52.001 Cover, left Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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COMPA 162 PRINT MECHANISM, THERMAL
WITH DISPENSER + REWINDER

37.52.270A

/! NI TR

v,
MR
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Compa Il: 06.2023

Modifications and errors excepted



37.52.270A

COMPA 162 PRINT MECHANISM, THERMAL

WITH DISPENSER + REWINDER

85/114

Compa Il: 06.2023

Modifications and errors excepted



37.52.270A

COMPA 162 PRINT MECHANISM, THERMAL
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
1 37.52.9010 Intermediate ring Compa 2
2 37.52.9015A Bearing pillar Compa 1
3* 37.52.9020 Elastic bumper Compa 4
4 37.52.9037 Cover Compa 1
5 37.52.9043 Sole plate, above Compa A 1
6 37.52.9052 Pressure lever Compa A 1
7 37.52.9055 Label guiding Compa/Vita Il 1
8 37.52.9072 Adjusting device Compa A 1
9 37.52.9084 SHOULDER SCREW 1
10 [37.52.9085 DISTANCE BOLT 1
11 |37.52.9091 CHEEK PLATE 2
12* |37.52.9282 Pressure roller Compa A/Compa Il/Compa Il 162 1
13* |37.52.9287 Dispenser roller Compa A/Compa Il/Compa Il 162 1
14  |37.52.9377 Base plate Compa 162 A 1
15 |37.52.9382 Profile, below Compa 162 A 1
16 37.52.9387 Profile, above Compa A 1
17 37.52.9405 Compression spring Compa Il/Compa lll 1
18 |37.52.9465 Tension spring Compa 162 1
19 37.52.9495 Tension spring Compa 2
20* |37.52.9505 Toothed belt, 120MXL 037 Compa 1
21* |37.52.9519 Toothed belt, 300MXL 037 Compa A 1
22 37.52.9595 Belt wheel Compa Il/Compa llI 2
23 37.52.9600 BEARING SHAFT 1
24 |37.52.9699 Spring pillar Compa 1
25 |37.52.9700 Bearing shaft Compa 162 1
26 |37.52.9702 GUIDING SHAFT FOR COMPA 162 1
27 |37.52.9703 Ribboon return pulley Compa Il/Compa Il 162 1
28 |37.52.9704 Ribbon regulating shaft Compa Il/Compa Il 162 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023

86/114



37.52.270A

COMPA 162 PRINT MECHANISM, THERMAL
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.52.9752 Pressure shaft cpl Compa 162 A 1
30 [37.52.9799 Shatft for pressure roller Compa 2
31 |37.52.9802 Bearing lever Compa 162 1
32 |37.52.9804 SOLE PLATE FOR COMPA 162 1
33 |37.52.9808 Bearing angle cpl Compa 162 A 1
34 |37.52.9812 COVER POWER SUPPY COMPA A 1
35 37.52.9815 Stop plate Compa 162 1
36 |37.52.9872 Printhead bracket cpl Compa 162 A 1
37 37.52.9875 Dispensing ledge Compa 162 1
38 [37.52.9890 Dispensing angle Compa 1
39 |37.52.9903 Cocking lever cpl Compa A 1
40 |37.52.9904 CHASSIS COMPLETE 1
41  |37.52.9906 Motor cpl Compa A 1
42 |37.52.9909 Belt wheel cpl Compa 1
43 |37.52.9911 Transmission shaft cpl Compa Il/Compa lll 1
44  |37.52.9915 Belt wheel cpl Compa Il/Compa llI 1
45*  [37.52.9920 Label guiding cpl Compa/Vita Il/Vario 11l 1
46  |37.52.9929 Clutch rewinding unit Compa Il/Compa Il 10X 1
47*  137.52.9930 Label photocell Compa/Vita Il 1
48* |37.52.9933 Photocell cable cpl Compa A 1
49 |37.52.9935 Periphery cable cpl Compa 1
50* [37.52.9940 Power supply Compa/ILX 5X/ILX 8X/VITA IlI/SPX Il 1
51 |37.52.9946 Printer plug Compa A/Compa B 1
52 37.52.9953 Rewinding shaft cpl Compa 162 A 1
53 |37.52.9974 Sole plate cpl, below Compa A 1
54 |37.52.9980 Allen key cpl Compa Il/Compa llI 1
55 |37.52.9992 Pressure roller Compa 1
56 |37.52.9993 Intermediate shaft cpl Compa Il/Compa lll 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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37.52.270A

COMPA 162 PRINT MECHANISM, THERMAL
WITH DISPENSER + REWINDER

Pos [ldent-No. Descriptionl Description2 Quantity
57 37.52.9994 Bracket for pressure roller Compa 1
58 |37.52.9996 Adjusting plate Compa 2
59 37.52.9998 Plate Compa 1
60 40.01.003 Shatft protection 3.2 mm 5
61 |40.01.004 Shaft protection 4 mm 4
62 |40.02.006 Protective ring 6 mm 5
63 140.02.008 Protective ring 8 mm 5
64 |41.02.002 Fan shaped washer M4 2
65 |48.02.306 Screw M3x6 1
66 |48.14.110V Pan screw M2x10 stainless 2
67 48.16.320 Socket cap screw M3x20 1
68 [48.19.410 Socket cap screw M4x10 2
69 48.20.406 Socket cap screw M4x6 8
70 |48.20.410 Socket cap screw M4x10 21
71 48.20.416 Socket cap screw M4x16 7
72 50.01.046 Lock washer M4 1
73 |50.01.065 Lock washer 4.3 3
74 150.50.802 Washer 8x14x0.2 3
75 50.50.810 Washer 8x14x1.0 1
76* |57.01.007 Grooved ball bearing 1
77* 157.01.008 Grooved ball bearing 2
78* 157.01.030 Grooved ball bearing 5
79 |57.02.106 Bearing 6 mm Compa 1
80 57.02.112 Bearing 12 mm Compa 1
81 |57.02.205A Bushing Compa 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.990

CUTTER UNIT, OPTION
COMPA 104/COMPA 106, OPTION

17,18,27 nicht gezeichnet!
Pos. 17,18,27 not illustrated!
Pos. 17,18,2/7 pas illustré!

Pos. 17,18,27 sin ilustracion!

Modifications and errors excepted Compa II: 06.2023 89/114



71.52.990

CUTTER UNIT, OPTION

COMPA 104/COMPA 106, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 16.52.608-1 Front panel cpl Compa 1
2 37.52.9006 Protective ring Compa Il/Compa lll 1
3 37.52.9016 Knurled screw Compa 1
4 37.52.9026 Sole plate cutter Compa Il/Compa lll 1
5 37.52.9036 INDEXING PLATE 1
6 37.52.9046 Screw bar Compa Il/Compa lll 1
7 37.52.9056 Controller Compa 104/Compa 106 1
8 37.52.9306 Cutter ledge Compa Il/Compa Il 10X 1
9 37.52.9316 Profile strut Compa Il/Compa Il 10X 1
10 |37.52.9326 Cutter shaft Compa Il/Compa Il 10X 1
11 |37.52.9336 Protection plate, above Compa Il/Compa Il 10X 1
12 |37.52.9366 Protection plate, below Compa Il/Compa Il 10X 1
13 |37.52.9466 Tension spring Compa Il/Compa lll 2
14  |37.52.9962 Main board cpl Compa 1
15 |37.52.9964 Driving motor cpl Compa Il/Compa lll 1
16 37.52.9965 PCB cutter Compa Il 10X 1
17 ]41.03.003 Lock washer M3 1
18 47.04.001 Hexagon nut M3 1
19 ]48.10.405 Setscrew M4x5 1
20 48.16.306 Socket cap screw M3x6 1
21 148.16.310 Socket cap screw M3x10 3
22 48.19.310 Socket cap screw M3x10 2
23 148.20.406 Socket cap screw M4x6 2
24 48.20.410 Socket cap screw M4x10 11
25 50.50.402 Washer 4x8x0.2 2
26 50.50.802 Washer 8x14x0.2
27 67.52.600 Front sheet Compa

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.991

CUTTER UNIT, OPTION
COMPA 162, OPTION

Pos. 17,18,27 nicht gezeichnet!
Pos. 17,18,27 not illustrated!
Pos. 17,18,27 pas illustré!

Pos. 17,18,27 sin ilustracion!

Modifications and errors excepted Compa II: 06.2023 91/114



71.52.991

CUTTER UNIT, OPTION
COMPA 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 16.52.608-1 Front panel cpl Compa 1
2 37.52.9006 Protective ring Compa Il/Compa lll 1
3 37.52.9016 Knurled screw Compa 1
4 37.52.9026 Sole plate cutter Compa Il/Compa lll 1
5 37.52.9036 INDEXING PLATE 1
6 37.52.9046 Screw bar Compa Il/Compa lll 1
7 37.52.9057 Controller Compa 162 1
8 37.52.9307 Cutter ledge Compa Il/Compa Il 162 1
9 37.52.9317 Profile strut Compa ll/Compa Il 162 1
10 |37.52.9327 Cutter shaft Compa Il/Compa Il 162 1
11 |37.52.9337 PROTECTIVE PLATE ABOVE 1
12 |37.52.9367 PROTECTIVE PLATE BELOW 1
13 |37.52.9466 Tension spring Compa Il/Compa lll 2
14  |37.52.9962 Main board cpl Compa 1
15 |37.52.9964 Driving motor cpl Compa Il/Compa lll 1
16 [37.52.9995 CIRCUIT BOARD FOR CUTTER COMPLETE COMPA 11 162 1
17 ]41.03.003 Lock washer M3 1
18 47.04.001 Hexagon nut M3 1
19 ]48.10.405 Setscrew M4x5 1
20 48.16.306 Socket cap screw M3x6 1
21 148.16.310 Socket cap screw M3x10 3
22 48.19.310 Socket cap screw M3x10 2
23 148.20.406 Socket cap screw M4x6 2
24 48.20.410 Socket cap screw M4x10 11
25 50.50.402 Washer 4x8x0.2 2
26 50.50.802 Washer 8x14x0.2
27 67.52.600 Front sheet Compa

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023

92/114



90.52.

750

PHOTOCELL DISPENSER UNIT

COMPA
Pos [ldent-No. Descriptionl Description2 Quantity
1 16.52.508 Front panel bottom left Compa 1
2 37.52.550 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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WLAN, OPTION FOR NEW PRINTERS
COMPA 1l, NO RETROFIT POSSIBLE

90.52.780B

94 /114

Compa Il: 06.2023

Modifications and errors excepted



90.52.780B

WLAN, OPTION FOR NEW PRINTERS
COMPA 1l, NO RETROFIT POSSIBLE

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.41.002 Spacer roller 2
2 12.40.320 Distance bolt M3x20 3
3 28.48.040A Connecting cable, WLAN-1/O CPU Vita Il/Compa II/ILX/SPE Il 1
4 37.09.506 WLAN module 1
5 37.09.510 Antenna connection 1
6 37.09.520 Antenna 1
7 41.03.003 Lock washer M3 3
8 47.00.016 Hexagon nut M1.6 2
9 47.04.001 Hexagon nut M3 3
10 |48.04.161 Screw M1.6x10 2
11 |48.16.310 Socket cap screw M3x10 3
12 50.01.057 Lock washer 3.2 3
13 70.39.020 WLAN adapter serial cpl 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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90.52.785B
DISPENSER /0

COMPA Il, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
25.04.016 Cover 15-pin 1
25.04.046 SUB-D 26-pin 1
28.48.040A Connecting cable, WLAN-1/O CPU Vita Il/Compa II/ILX/SPE Il 1

4* 70.39.005 I/0 plate cpl 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.996

REWINDER UNIT PR 10, OPTION

COMPA 104/COMPA 106, OPTION

6,20 nicht gezeichnet!

illustrated!

6,20 not

=~

iHustré!
ilustracion!

6,20 pas

6,20 sin
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Compa Il: 06.2023

Modifications and errors excepted



71.52.996

REWINDER UNIT PR 10, OPTION
COMPA 104/COMPA 106, OPTION

1,14,16,20 nicht gezeichnet!
1,14,16,20 not illustrated!
1,174,16,20 pas illustré!
1,14,16,20 sin ilustracion!

Modifications and errors excepted Compa II: 06.2023 98/114



71.52.996
REWINDER UNIT PR 10, OPTION
COMPA 104/COMPA 106, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.52.901 Shaft axle Compa PR10/PR12/PR15/PR17 1
2 37.52.9018 Spring pillar PR10/PR11/PR15/PR16 1
3 37.52.9058 BEARING RING 1
4 37.52.9078 Spacer ring PR10/PR11/PR15/PR16 3
5 37.52.910-3 Cover, coated PR10/PR11/PR15/PR16 1
6 37.52.9108 WASHER 2
7 37.52.9128 CENTERING PIN 1
8 37.52.9138 BUSH BEARING 1
9 37.52.9148 PHOTO CELL LIFTER 1
10 |[37.52.9208 Strut PR10 2
11  |37.52.9468 Tension spring PR10/PR11/PR15/PR16 1
12 [37.52.9520 Toothed belt, 80XL 037 PR10/PR11/PR15/PR16 1
13 [37.52.9598 COGGED BELT DRIVE 1
14 |37.52.9608 Clasp PR10/PR11/PR12 1
15 |37.52.9618 Shaft axle PR10/PR15 1
16 [37.52.9878 Spring sheet PR10/PR11/PR12/PR15/PR16/PR17 1
17 37.52.9918 Sprocket wheel PR10/PR11 1
18 [37.52.9948 Label guiding, outside PR10/PR11/PR15/PR16 1
19 37.52.9967 Cocking lever PR10/PR11 1
20 |37.52.9968 Roller ring PR10/PR11/PR12/PR15/PR16/PR17 2
21 |37.52.9978 GUIDING ROLLER 1
22 |37.52.9981 Switch PR10/PR11/PR12/PR15/PR16/PR17 1
23 |37.52.9982 Periphery connecting cable cpl PR10/PR11/PR12/PR15/PR16/PR17 1
24 137.52.9983 Driving motor cpl PR10/PR11/PR15/PR16 1
25 |37.52.9984 Rewinding/unwinding shaft cpl PR10/PR11 1
26 |37.52.9988 CHASSIS COMPLETE PR10/PR15 1
27 37.52.9989 PCB cpl PR10/PR15/PR12/PR17 1
28 140.01.003 Shaft protection 3.2 mm 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.996

REWINDER UNIT PR 10, OPTION
COMPA 104/COMPA 106, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
29 140.02.008 Protective ring 8 mm 1
30 40.02.015 Protective ring 15 mm 1
31 |41.02.002 Fan shaped washer M4 1
32 47.05.001 Hexagon nut M4 1
33 48.10.004 Setscrew M3x4 3
34 |48.16.305 Socket cap screw M3x5 1
35 48.16.316 Socket cap screw M3x16 1
36 |48.16.620 Socket cap screw M6x20 3
37 48.20.312 SCREW M3x12 DIN7984 3
38 |48.20.406 Socket cap screw M4x6 4
39 148.20.410 Socket cap screw M4x10 8
40 |48.20.416 Socket cap screw M4x16 3
41  |50.01.057 Lock washer 3.2 3
42  150.01.065 Lock washer 4.3 2
43 |50.01.066V Lock washer 6.4 stainless 3
44 50.50.802 Washer 8x14x0.2 3
45 50.51.502 Washer 15x21x0.2 1
46 50.51.505 Washer 15x21x0.5 2
47 57.01.040 GROOVED BALL BEARING 2

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.997

REWINDER UNIT PR 12, OPTION
COMPA 104/COMPA 106, OPTION

Pos.

3,24,25,33 nicht gezeichnet!
Pos. 3,24,25,33 not illustrated!
Pos. 3,24,25,33 pas illustrél
Pos. 3,24,25,33 sin ilustracion!

Modifications and errors excepted Compa II: 06.2023 101/114



71.52.997

REWINDER UNIT PR 12, OPTION

COMPA 104/COMPA 106, OPTION

8 beigelegt

attached
ajouté

adjuntado

©
o~

3,24,25,33 nicht gezeichnet!

3,24,25,33 not illustrated!

Pos.

\0/41

illustré!

. 3,24,25,33 pas

Pos.
Pos

ilustracion!

3,24,25,33 sin

Pos.
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Compa Il: 06.2023

Modifications and errors excepted



71.52.997

REWINDER UNIT PR 12, OPTION
COMPA 104/COMPA 106, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.308 Distance bolt M3x8 4
2 12.40.445 DISTANCE BOLT M4 X 45
3 12.52.901 Shaft axle Compa PR10/PR12/PR15/PR17
4 16.01.017 Elastic bumper self-adhesive white 9.5x1.5 mm
5 28.30.085 Protective conductor 5 DPM
6 35.01.010 Cord clip 5 mm
7 37.52.9002 Flat plug
8* |37.52.9020 Elastic bumper Compa
9 37.52.9032 Limit stop PR12/PR17
10 37.52.912-3 Cover PR12/PR17
11 37.52.9150 Photocell streamer PR12/PR17

12 |37.52.9200

SPACER BOLT

13  |37.52.9202

SPRING PIN

14  |37.52.9204

BEARING RING

15 |37.52.9212

COVER POWER SUPPLY FOR PR12

16 |37.52.9214-1

Strut, behind

PR12, processed

17 37.52.9215

STRUT

18 |37.52.9312

ISOLATING PLATE

19 |37.52.9330

INTERMEDIATE PART

20 |37.52.9468 Tension spring PR10/PR11/PR15/PR16
21 |37.52.9530 Toothed belt, 96XL 037

22 37.52.9560 COGGED BELT DRIVE FOR PR12

23 |37.52.9565 COGGED BELT DRIVE MOTOR PR12

24 137.52.9608 Clasp PR10/PR11/PR12

25 |37.52.9878

Spring sheet

PR10/PR11/PR12/PR15/PR16/PR17

26 |37.52.9918

Sprocket wheel

PR10/PR11

27 37.52.9941

Power supply

PR12/PR17

28 |37.52.9942

MOTOR COMPLETE FOR PR12

Rlr|r|r|Rr]|Rr|Rr]Rr|Pr|Rr]Rr|Pr]Rr]|Rr]|Rr]Rr|~R]RrIM]ID]R|IR]|R|R]R]|w

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.997

REWINDER UNIT PR 12, OPTION
COMPA 104/COMPA 106, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
29 37.52.9943 Printer plug PR12/PR17 1
30 [37.52.9949 Label guiding, outside PR12/PR17

31 |37.52.9950

CONNECTING CABLE

32 |37.52.9966

TENSION LEVER

33 |37.52.9968

Roller ring

PR10/PR11/PR12/PR15/PR16/PR17

34 |37.52.9976

GUIDING ROLLER PR12

35 |37.52.9977

GUIDING ROLLER SMALL

36 [37.52.9981

Switch

PR10/PR11/PR12/PR15/PR16/PR17

37 |37.52.9987

Rewinding/unwinding shaft cpl

PR12

38 |37.52.9989

PCB cpl

PR10/PR15/PR12/PR17

39 [37.52.9990

CHASSIS COMPLETE

40 ]40.01.012

SHAFT PROTECTION 12MM

41  ]40.02.008

Protective ring 8 mm

42 141.02.002

Fan shaped washer M4

43 |47.05.001

Hexagon nut M4

44  148.10.408

Setscrew M4x8

45 ]148.10.514

Setscrew M5x14

46  |48.16.305

Socket cap screw M3x5

47  |48.20.406

Socket cap screw M4x6

48 |48.20.408

Socket cap screw M6x6

49  148.20.410

Socket cap screw M4x10

50 148.20.416

Socket cap screw M4x16

51 |48.20.616

Socket cap screw M6x16

52 50.01.065

Lock washer 4.3

53 |50.01.066V

Lock washer 6.4 stainless

54 150.51.505

Washer 15x21x0.5

55* [57.01.030

Grooved ball bearing

56 |57.01.040

GROOVED BALL BEARING

NiviRrlw]lolwlrlNINvIAIA]IRIDIDIMIN]IRIRRIR]IR]IRIRINIRIR]-

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.998

REWINDER UNIT PR 15, OPTION

COMPA 162, OPTION

6,19 nicht gezeichnet!

illustrated!

6,19 not

ilustreé!

6,19 pas

ilustracion!

6,19 sin

105/114

Compa Il: 06.2023

Modifications and errors excepted



71.52.998

REWINDER UNIT PR 15, OPTION

COMPA 162, OPTION

Modifications and errors excepted

Pos.
Pos.
Pos.
Pos.

,15,16,19
,15,16,19
,15,16,19
,15,16,19

nicht gezeichnet!
not illustrated!
pas illustré!

sin ilustracion!

Compa Il: 06.2023
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71.52.998
REWINDER UNIT PR 15, OPTION

COMPA 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.52.901 Shaft axle Compa PR10/PR12/PR15/PR17 1
2 37.52.9018 Spring pillar PR10/PR11/PR15/PR16 1
3 37.52.9058 BEARING RING 1
4 37.52.9078 Spacer ring PR10/PR11/PR15/PR16 3
5 37.52.910-3 Cover, coated PR10/PR11/PR15/PR16 1
6 37.52.9108 WASHER 2
7 37.52.9128 CENTERING PIN 1
8 37.52.9138 BUSH BEARING 1
9 37.52.9148 PHOTO CELL LIFTER 1
10 |[37.52.9218 STRUT 2
11  |37.52.9468 Tension spring PR10/PR11/PR15/PR16 1
12 [37.52.9520 Toothed belt, 80XL 037 PR10/PR11/PR15/PR16 1
13 |37.52.9598 COGGED BELT DRIVE 1
14 |37.52.9618 Shaft axle PR10/PR15 1
15 [37.52.9708 Clasp PR15/PR16/PR17 1
16 [37.52.9878 Spring sheet PR10/PR11/PR12/PR15/PR16/PR17 1
17 37.52.9919 Sprocket wheel PR15/PR16/PR17 1
18 [37.52.9948 Label guiding, outside PR10/PR11/PR15/PR16 1
19 [37.52.9968 Roller ring PR10/PR11/PR12/PR15/PR16/PR17 2
20 |37.52.9969 Cocking lever PR15/PR16 1
21  |37.52.9979 Return pulley cpl PR15/PR16 1
22 |37.52.9981 Switch PR10/PR11/PR12/PR15/PR16/PR17 1
23 |37.52.9982 Periphery connecting cable cpl PR10/PR11/PR12/PR15/PR16/PR17 1
24 137.52.9983 Driving motor cpl PR10/PR11/PR15/PR16 1
25 |37.52.9986 Rewinding/unwinding shaft cpl PR15/PR16 1
26 |37.52.9988 CHASSIS COMPLETE PR10/PR15 1
27 37.52.9989 PCB cpl PR10/PR15/PR12/PR17 1
28 140.01.003 Shaft protection 3.2 mm 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.998
REWINDER UNIT PR 15, OPTION

COMPA 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
29 140.02.008 Protective ring 8 mm 1
30 40.02.015 Protective ring 15 mm 1
31 |41.02.002 Fan shaped washer M4 1
32 47.05.001 Hexagon nut M4 1
33 48.10.004 Setscrew M3x4 3
34 |48.16.305 Socket cap screw M3x5 1
35 48.16.316 Socket cap screw M3x16 1
36 |48.16.620 Socket cap screw M6x20 3
37 48.20.312 SCREW M3x12 DIN7984 3
38 |48.20.406 Socket cap screw M4x6 4
39 148.20.410 Socket cap screw M4x10 8
40 |48.20.416 Socket cap screw M4x16 3
41  |50.01.057 Lock washer 3.2 3
42  150.01.065 Lock washer 4.3 2
43 |50.01.066V Lock washer 6.4 stainless 3
44 50.50.802 Washer 8x14x0.2 3
45 50.51.502 Washer 15x21x0.2 1
46 50.51.505 Washer 15x21x0.5 2
47 57.01.040 GROOVED BALL BEARING 2

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.999

REWINDER UNIT PR 17, OPTION
COMPA 162, OPTION

Pos. 3,23,24,32 nicht gezeichnet!
Pos. 3,23,24,32 not illustrated!
Pos. 3,23,24,32 pas illustré!

Pos. 3,23,24,32 sin ilustracion!

Modifications and errors excepted Compa II: 06.2023 109/ 114



71.52.999

REWINDER UNIT PR 17, OPTION
COMPA 162, OPTION

25

nicht gezeichnet!
not illustrated!
pas illustré!

sin ilustracion!

40

Modifications and errors excepted Compa II: 06.2023 110/ 114



71.52.999
REWINDER UNIT PR 17, OPTION

COMPA 162, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 12.40.308 Distance bolt M3x8 4
2 12.40.445 DISTANCE BOLT M4 X 45 3
3 12.52.901 Shaft axle Compa PR10/PR12/PR15/PR17 1
4 28.30.085 Protective conductor 5 DPM 1
5 35.01.010 Cord clip 5 mm 1
6 37.52.9002 Flat plug 1
7* 37.52.9020 Elastic bumper Compa 4
8 37.52.9032 Limit stop PR12/PR17 2

37.52.912-3 Cover PR12/PR17 1
10 37.52.9150 Photocell streamer PR12/PR17 1
11 37.52.9200 SPACER BOLT 4
12 37.52.9202 SPRING PIN 1
13 37.52.9204 BEARING RING 1
14 37.52.9212 COVER POWER SUPPLY FOR PR12 1
15 |37.52.9220-1 Strut, behind PR17, processed 1
16 37.52.9221 STRUT 1
17 37.52.9312 ISOLATING PLATE 1
18 37.52.9330 INTERMEDIATE PART 1
19 37.52.9468 Tension spring PR10/PR11/PR15/PR16 1
20 37.52.9530 Toothed belt, 96 XL 037 1
21 37.52.9560 COGGED BELT DRIVE FOR PR12 1
22 37.52.9565 COGGED BELT DRIVE MOTOR PR12 1
23 37.52.9708 Clasp PR15/PR16/PR17 1
24 37.52.9878 Spring sheet PR10/PR11/PR12/PR15/PR16/PR17 1
25 |37.52.9919 Sprocket wheel PR15/PR16/PR17 1
26 |37.52.9941 Power supply PR12/PR17 1
27 37.52.9942 MOTOR COMPLETE FOR PR12 1
28 37.52.9943 Printer plug PR12/PR17 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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71.52.999

REWINDER UNIT PR 17, OPTION

COMPA 162, OPTION

Pos |ldent-No.

Descriptionl

Description2

Quantity

29 |37.52.9949

Label guiding, outside

PR12/PR17

1

30 |37.52.9950

CONNECTING CABLE

31 |37.52.9961

TENSION LEVER

32 |37.52.9968

Roller ring

PR10/PR11/PR12/PR15/PR16/PR17

33 |37.52.9971

GUIDING ROLLER PR12

34 |37.52.9972

GUIDING ROLLER SMALL

35 |[37.52.9981

Switch

PR10/PR11/PR12/PR15/PR16/PR17

36 37.52.9989 PCB cpl PR10/PR15/PR12/PR17
37 37.52.9990 CHASSIS COMPLETE
38 [37.52.9991 Rewinding/unwinding shaft cpl PR17

39 |40.01.012

SHAFT PROTECTION 12MM

40 |40.02.008

Protective ring 8 mm

41  ]41.02.002

Fan shaped washer M4

42  |47.05.001

Hexagon nut M4

43  |48.10.408

Setscrew M4x8

44  148.10.514

Setscrew M5x14

45  ]48.16.305

Socket cap screw M3x5

46  |48.20.406

Socket cap screw M4x6

47  |48.20.408

Socket cap screw M6x6

48 |48.20.410

Socket cap screw M4x10

49 |48.20.416

Socket cap screw M4x16

50 148.20.616

Socket cap screw M6x16

51 |[50.01.065

Lock washer 4.3

52 50.01.066V

Lock washer 6.4 stainless

53 |50.51.505

Washer 15x21x0.5

54* 157.01.030

Grooved ball bearing

55 [57.01.040

GROOVED BALL BEARING

N NvRrlw]lolw sl IRIIDIMIMIRlIRIRIRIR]IR]IRIN]IRE]R

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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92.66.050A

UNWINDER PA 50A, FOR LABEL CORE 40 MM
COMPA/VARIO/NITA/SPECTRA

©

4

Modifications and errors excepted Compa II: 06.2023 113/114



92.66.050A

UNWINDER PA 50A, FOR LABEL CORE 40 MM
COMPA/VARIO/NITA/SPECTRA

Pos [ldent-No. Descriptionl Description2 Quantity
1* 16.01.011 Elastic bumper self-adhesive 20.6x20.6x7.6 mm 4
2 46.92.010 Return pulley PAS50A 1
3 48.15.412 Pan screw M4x12 2
4 66.92.103 Unwinding unit Compa/Vario/Spectra 1
5 72.92.075 Roller bearing shaft cpl 40 mm PA50/PAGO 1

*Recommended spare part

Modifications and errors excepted

Compa Il: 06.2023
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